o MODELS G80 AND a8a .. R

- Y R - . i - o ‘ | . o . o
N R .~ °~ {  SNOWCASTERS o T o
T e Parts Catalog A1159 L L o . -

- . ' " Print Shop 1500 175 e _ o : S o . : :

DESIGNATION

" TRACTOR APPLICATION

220

222

"G BO

X

5 AN B
B A’fx:'."'?‘u{;,a

) 442 444

G 84 )

X X

P
Yot ,i; il
ATy :
e
Srpgek T

s

Auger-Assembly ............. . 5
Chute Assembly ............. 5
Drive Assernbly ... ... e 9
DrivéShaft ................. 8
Gearbox . ... ..ottt 8-11
Litt Assembly ............... 7

NOTE: See grid 82 for -
(G40, G44, G46 Rotary Mower,
. G3 and Gb Mounting‘ Kits

NOTE: See grid C2 for .
. H40, B44, HAB Rotary Mowers,
H50, H54 Dozer Blades,
. EBD Durnp Cart,
H80, H84 Snowblowers

-NOTE: See grid E2 for - ~

w J, K, L, M, NaO; J, K, 1, M, Na4;

_J, K, L, M, N46 Rotary Mowers,

J, K, L, M, N, P, R, 580
Snowcasters,

-J, K, L, M, N, P, R, 884
Snowcasters,

J50, K50, L50 Utility B!ades
J54, KB4, Lb4 Utility Blades .

GRID

Ad

Ad

- A8
AB
AB-A10
AB

c ew v



4. " ’ R CASE MODEL G80 AND G84 SNOWCASTERS s,
' ’AUGER AND CHUTE CONTROL
' MODEL ' G BO 38" FOR 220.AND 222. TRACTORS

MODEL G 84 48" FOR 442 AND 444 TRA&:TORS

e D et it T e $R A AT R T B

REF PART NO. DESCRIPTION b i T ‘REQ'D:
1 C 15267 HOUSING Auger BB™ et e s v R AR sedens]
-~ C 15529 . HOUSING - auger 48" » ++ v e vnean AR vaals
3 C 15205 . AUGER -~ 38" severiosacaaatannnssasns fee e RS
4 C 15201 AUGER = 48"+ v v s o s awanonnn- N 1
5 C 14421 BEARING -~ auger- -« - S e B e 4 s e seas e " h e e e s e w2
g £ 15186 SHARPT - auger mounting T e s sy e R s x v r A s )
T . 113- 2086 - BOLT - 3/8" X 3/4"NChexessec-vrerescans EREE RN NEEY
‘ ‘ 8 . 192- 21 - LOCKWASHER - 3/8" ZP s« vennereonnnosnnsanossannn 11
o 9 129~ 103 NUT - 3/8“NChexZP-,-.........._ ................ 11
. T ’ 10 Cc 15190 SEID - auger housmg ---------- e s s E B e s s Esesnnneen . 2
11 111- -317 BOLT - 3/8" x 1" NC round head, short, square necks « o+ n - - 4
12 195~ 525 WASHER - 3/8" ZP + s s st o sannnannnssunnssanssnensss "
13 C 15248 ~ CHUTE +«:csccresnonsasuanns T ISR I EEEEEEEEEE 1
14 C 14597 DEFLECTOR: - - ¢+ ¢ i - cdnenrscinnnsaassncnsrennsan 1
15 113- 1 ' BOLT -1/4"X1/2" NChex--tesevesesscaueennncnnsn. 3
16" 131~ 1102 NUT-1/4"NClocking « » v e sev et iennusaccssssnsn -2
. T 111- 240 BOLT - 3/8" x 3/4" NC round head,’ square neckes -« == - - JCICIE R 2
i 18 D " 83544 = WASHER - diShed 35/64" + r v v e nsmonmssnannonns cerea2
19 C 14569 LEVER - locking, deflector » s« s s e i c o aancnaaa, R
20 C 15334 - BRACKET - chute holddown« « « = =« » s+ IR L I IR 3
- . 21 111- 202 BOLT - 5/16" x 3/4'" NC round head, square neck » - - » - EREEEE 4-
22 128- "102 NUT -5/18"NCheX, =+ rrssestncecaaasuananas RRETRY-
23 192- 20 " LOCKWASHER - 5/16" + =« vsa s s s s e et ey 4
24 113~ 102 BOLT - 5/16" x.3/4" NC hex v e v v onas Pis e ena e 1
25 C 15244 ROD-chute cOntrol » » v s s s o s e v et ssnccenanncsnanssa {
26 C 15277 © |  SPACER:«+cacsuvannaoarnmnssncrnssanssnens SERIIIR |
- 29 C 15240 "BRACKET - control xod » « v s s rr s s o v eivnnnaannny el
28 111~ 324 BOLT - 3/8" x 7/8" NC round head, square necks«« ===+ =« 1
28 132- 320 PIN-cotter3/32”x3/4"....,...‘-............‘ ..... e
30  C° 14583 L .JOINT - block - R I 1
31 C 14584 - CRANK - chut.-g contro] ...... e e e e  Ta e e r e aaaees 1
32 C 15957 BRACKET - ramK « » =« e s ensossaneenennranasnsnass]
33 113- 207 BOLT - 3/8"x1" NChex ++teecas e s e 4 e e e e 1 ‘
34 . C 15514 T FLANGETTE: - -« e oo v esenmnn e e asas e 9 . -
35 C 144198 . BEARING - includes collar and SelSeTew s s s e s s v s v e an s ot 1
321- 1571 ©  DECAL ~ "CASE" e+ s v vsnnsrsssnnssnnnconnnnn S 1
C 12286  .DECAL - "CAUTION"+ » « « « I R IR 1 -
36 195. 545 ° WASHER - 13/16" + t oo v s es R I PSR .-« UAR
a7 18- 17§ NUT -5/168" NC HEX - o envursnnnn T R 5 -
g -
R !
?
L) , . -
Printed in U.S.A., T : Ocfober 1972

43

. - - ‘e “
e ' ; . .. . .

P [ . - ' l i . " - |




o . T o . | . | ' 'CASE MODEL GBO AND G84 SNOWCASTERS . | %

S N P
o il . - o=t D N 2 CRC L T N T P "
- - - -t . ' . e IR . o - ) s . N o o - . . ) . .
I ' ' T : - . - ' ,o- L H Lo . . . - L h N . L. P S Lo A EER L CTh

. ' - - ) - . R Lo . . Cp - ' . . . . ‘ - R . ) . . C o ) l o ; ) ) S

- . > - - ‘ o + . \ e s . . . ) . ‘ o

. ‘ - . . . - B '

LIFT ASSEMBLY - | e o

LA
AT
1

|- I
! . A
f

. - L. .. 4
' et . ' R X

2. ’ o Lo . N ]
| : REF, PART NO.. 7. - DESCRIPTION: - S REQ'D .
\.‘ 1 C 14646 = BRACKET -mounting R\H. . eevvvodionennininsnaadans] \
4 2 € 14647 ' BRACKET -mounting LH, - veseceivnnancrsnrnneainnal
i 3 113- 207 BOLT-3/8"x1"NChex........ ...............'..-.~.4
4 192- 21 LOCKWASHER - 3/8" v viieecnnnnsrssranannsncnnnnsd
! 5 - C 14632 BRACKET - SPring anchor « s - s seioesavsoosseonansensl
, : 8  195-. 530 WASHER = 1/2" ID ZP e e s e v v nnns v v dmesocsnsnnnnns 2
. o 7 132- 34 7 PIN-cotter 3/32" x1-3/4" w'ieerieeinnsncianananind
-8 113- 602 BOLT = 5/8" X 1" NC BEX + s - s v s aboenoasoonsoaionssas d
! 9  192-- /25 LOCKWASHER = 5/8" v e eoasevsenncnncerssrsoathones
’ 10 - .129- 107 NUT ~ 5/8" NCHEX ¢ o oo vevansesensnancesanersonnan? -

11 C'. 14482 SPRING = Lift ¢« s vvvwvnasnanansacennooannsnnsanned
12 C 12692 PIN ~ CleviS 5/8"e s v v s evenaseensanecncsnnsneannnnsd
‘ E . 13 C 10898 PIN - SAFELY « + - o ¢ e s e s sesnssossannenennneninsssnss3

, ) j! . 14 C- 14635 - PIN-mounting ----vvvvevrracansans A 1 N

' ‘ P 15 'C' 14363 SPACER - mounting bracket « » o e e saevecannnnvnanenans]l .-
) . ©. 16 113- 424 BOLT - 1/2" X 1" NC heX s s e s e s auasanionsnns reerein. D
I 17 192- 237 LOCKWASHER - 1/2M™ e s s eeuancncninnonsnnonassonsd
o 18 129- 105 . - NUT - 1/2" NC heX » < == scvrersmonnrsanuneeennnncnesd
19 C. 14413 AR =100 1 G £ L T -r 2
- 20 C 14414° ROD-1ift «i-vvrmarrvnseaanann C e seeceaeeteenen

| 21 C 14415  LEVER - DUSh IO+ « + v v v s susenannennsnoiomnannd '

.22 113- 417 BOLT - 1/2" % 1-1/4"NC heX s 4 « ejom == = = = s cde el g

- . ‘/

M
1 f
S LS #
) \ I “. - [
\I
\ B -
) AN
- AN )
\ L]
\\‘ 1
Y
| ' <
- .
P s .
N -\‘J e e rd “‘\“e ‘-;‘ ’/f\,\
\ PRI e, - -
. Y . "‘\‘ e L ’:’,’/ “z:’
. . Ny e, - A I ~*
o e, * --""‘i-‘-‘-:., - PPt f
b? “k-‘*-r Tl Y 7 4 F“\‘\ ,—” N - f;"(t\ . ll
+. g, . A - Ta PP r /
N S 4 Iy ERPT I AR .
, Thy, Trgpeery y l | / ’,/’r" N RNV ] \
BN RSN I . PR g 2 Ir / \
P L TR AR "‘f—‘-:-_./,_—:a"r - PP AL . { 3
~0 - i ‘:'g X B | =3 (f"‘,-’:"’ ' o ¥ .
b AN 3 T T i ;
[ R AR I : e 4 f i
5 Vo s g ¥ it Al . { .
b NS LS f r Y i s PR -
" . =i EN o TP R N 1 ' R
%, e Y i PLR G .
) e pLF . ,.r’ F . / . . o _ _
P LR PP — o _ .
-7 ,«’:ff’,’- pid P . e
- /";’/" \ ’f'( ;/’
g .—’j’fr’ r s =
Wit T
L] - \ e 3
P \ P
Pt s ’,( Lo ,
e e 0 = - . B}
P ,p‘ ,‘X e ——
R PRSP AaN N
2, - = e T
‘]1 % A —’—‘\7\ - .
. ]| 4”‘-{—‘;?" ‘
\ -k, d \ vy
S — | -
AN ¥ 4 \
b N L \ .
b |L,/ . \
7
. 7 . f
f‘ N N : . . .
. i - ‘ Printed in U,S,A. November 1969
P :' - - -
T

T




N S /
CASE MODEL GBO AND GB4 SNOWCASTERS . 9 I
e ‘DRIVE ASSEMBLY S : S TS
" MODEL - ’G 80 38" FOR  220- AND 222 TRACTORS ' o
MODEL / GB4 48" FOR 442 AND 444 TRACTORS =~ - *
= | REF. PART NO. / DESCRIPTION. . .= - o REQ'D o
\ | - 1..c el | PLATE- bearmgmountmg............- ...... CieeeananZ Y
' , . ) C’ 14504 Ih FLANGETTE +scp e s s s e v s h s e aae s s e . e d ) :
3 €. 14505 /; BEARING - pulley » ++ oo edeecoanssissoananans I .
! L@ 4 [C 14113, CPULLEY - PTO+ + <=t asttvsnvaaaissonssnannssnsans 1 -
i Y B ;C 14116/ .0 BELT - PTOArives cov s revseasoseacasuincntannane el
' - . & /111~ 362 . BOLT - 3/8" x1" NC round head, square neck » v« e« rnsosvd ;
i 7/ 111~ 340 BOLT - 3/8" x.3/4" roundi ihead, square neck = 's » « «« eeneadodz
8/ 192- 21 LOCKWASHER = 3/B" ZP b vvevocnnnnsnnn e g .
' 9/" 129-%, 103 . NUT - 3/8" NC hex zp... ......... O R - I !
10 113 a1l BOLT - 5/167 X 2-1/2" NC heX « e svanesvesnnsoinensnil ‘
11 131-,/178 NUT - lock 5/16" NC hex e iestaccnssenessnnsonas P |
o ) 12 C - 15264 " BLOCK - belt tension« « e s o P eevearrecianld
- S 13 " C’ /14353 LOCK - belt tension s = » = 'l cesarrne s rsenvnns sr v 1
' . - _ f 14 €, 15262 . SCREW -2djust s seesoneseasrenrocnnsascnunroenas 1
/157~ 113- 102 BOLT - 5/16" x 3/4" NC hexX s e« e s e rnossns e aenans 2
;| Jo1e - 192- 20 LOCKWASHER - /16" ZP revsvecreiosnncennevasnns 2
- R 17 C 15714 - SHAFT - drlve-...:....‘ ............ U |
' 18 /C 14606° KEY - ﬂlatB/lﬁ“ 1IMseeenaasasnsosnsosans RERE R .1
19 / 113-" 132 BOLT - 1/4" X 1-3/4" NCheX e s e cnvevamenaensoenans weel
. 20/ 131- 1102 -~ - NUT -.lock 1/4" NC HEX e o'cs s onsssssssesansronsnsss 1
v ’ 21 C 15505 GEARBOX ASSEMBLY - G84 (Repalrs page 11}e e v vveeanan a1 i
: .22  C - 15506 GEARBOX-ASSEMBLY-~ G80 {Repairs page 11)s v« = = » rese e 1 7
23 113- IZOB ©© BOLT -:3/8"x 1-1/4" NC hex ZP ccainacereccnanns e e 2
24 192- | 21 LOCKWASHER - Y £ A/ - Caeeaes 2
25 129- 103 NUT - 3/8" NC hex ZP«« rorsvaons S e e emaaaaenn 2 ,
26 C 14579 SPROCKET - drive, includes SetScrews. -+« s s eocsanstns ! : /
27 126- 16 ° KEY - Woodruff 3/16" x 3/4”- R I arsesas e e 1 7
28 C 16158  BLOCK - idler-cceseeracnes naaaanaann R R L § . 4
29 111~ 349 BOLT - 3/8"'x 2-1/2" round head, square neck: « « » s e s o e s o 1 )
30 195- 2029 WASHER - 7/16"s cnaoooscsnonncceatrsasscassssanns 2
31 CHAIN - auger drive 64 pitches '#40 rolier chaln, USE: =+ » s = » el '
’ 1 - B12470 chain 50 links £40 B .
T T 2 < B12473 chain 6 links #40 ] I T
1 - B12501 connecting link #40 . . ‘
1 - B12502 roller link #40 _ - ‘ j
. B 12470 CHAIN - BO links #80 « ¢ « v s c e s nmmsccsanscannssnas 1
PR , . B- 12473 - CHA.IN B links #40¢ a ¢ ¢ v s o - Taesmmaecaccssesrrane D
o ) B 12501 LINK|~ connecting #40 « « i v s cnsoovncan R i
f o B . 12503 LINK-.roller#r}O ...... emeasmiear et 1
. 32 B 12502 IINK < OffSet #40 v s s v s n s s s s meavsnensansnsasaanncss 1

33 131- 178 NUT -1ock 3/B"NChexeeoreeocersncerscaassssosanans 1

Printed in U.S.A. S October 1972




R | D e TR o T O
LTy ’ 1 . - ‘ . o T S - - HR : £
10 L L : L / CASE - MOD !L 680 AND ¢8a SNOWCASTERS J A A1
- . ) i . J ) »‘ ) . . . i i ¥ . :‘A ‘-A ‘_fh‘ .
T : ‘ R ;. GEAR BOX ASSEM 3LY o e
. . ' 1~ ‘ I - T t ’ ! ' . 7
Ly S S _ | : o : ' REF.PART NO. - -DESCRIPTION - _ ,/ REQ'D
, ‘ : S o [ \ , C * 15505 _ GEARBOX - complete for Model G84 ... .. vverupheraiana ]
. b ‘ fooTE : ] . C 15506+  GEAR BOX - comple.te for Model G80 .. ........ f ........ 1
- R et g 1 € 11850 HOUSING - géarboX . v ivenuvrnns s ceofiaiinaena 1
o v j SRR B 2 - C 11851 ° HOUSING ~ input DEaring . » o » v v v s n oe v v oie a'n e e ennns 1
’ . o - -3 .C .11852 HQUSING - output bearing .. .... S A R §
: C . 14605 ~ SHAFT--input ,.... camesenan s L T |
'5° C 15508 SHAFT - output GBE . ... leeuesensesivnnneronnsgs 1
6 C 15504 SHAFT - output G80. .. . ... ......u. P PO
7 C 11855 GEAR plnlon ------ L LR L B .':. * * e s e v e s ". L ) 1
8 C 1186 = = GEAR-output......... . K |
9 "B 12410 CUP-bearing , .u.ovnusoasess e w e s s e 4
10 B 12411 . BEARING - CORE. . . e veueuenns S eeeedeia g
11 C 12079 OILSEAL |, . .veuuase fraerrse s S e 2
12 T . 25683 . RING - retaining, , ...... e re et Ceeaen 1
o 13 221- 841 PLUG - housing 1/4" NPT ,'tiv e vemeadnananssonnss 2
14 131- §34- NUT-- pinion retaining, . ., ...coconvnnnn N 2"
.15 126- {16 KEY - Woodruff 3/16"x3/4"". . .... e e neann 1
: - 16 C 14504 KEY - 3/16" 2 3/4" SQUare. . .vueeesnnsns S bt
L . 1T T 3204 CGASKET .. ....cueaennn L S 2
b | S.18  C. 120m SPACER. - bearing ......eon-. e wemsnzaneea @
S L 19 15- 412 --BOLT - 1/4" % 3/4"NC BeX . . .+essrssreamememsasasrsf 8-
- B y 20 221- 5l BUSHING - reducer 1/4" NPT to 1/8" ................. 1
. {21 A\ 50096 ' VENT - pressure relef ., L. eee i e 1
[ , ‘
K : _ ’ { .
: i
i 1 i )
[ &
/‘//
P
! e e
s ' ' : i
/'/ '
' --'/1’
i >
.
} "“ ¥ .
/
S _— = i - .
j . I
‘Printed in U.S.A. E ‘ o November 1969,




ot DR B - —_— C - T - L ' ! . L ' R . v o
1z © .7, NUMERICAL INDEX =~ . - - T : S
C PART. ©_"PAGE REF. . PART PAGE/ REF. ° PART -, PAGE REF. 1 : ‘ : T L .,
NO. . ... 7 NO. NO. NO “ o NO./ NO. NO. . NO. NO.. L C . ) ST ; i
o i = i S . . Y .
A 50096 ~ 11 . 21 C 15514 - .. 5 B4 5 _ / ! ' ?g - { o : L :
B 12410.- - - 11° -9 C  15528° fpo2 o ! T Co & ; Co : N ' -
B 12411 - < 11. 10.i‘, C 15714 AR L ¢ T ! \ ; § ] 7
B . 12470 - 9 - P} € 18957 - . /5 82 |- TN : o AR . |
B 12473 9. : C 161581 /98 ‘28 S S : S
~"B, " 12501 .9 ~l. D - 33544 SIS U § R - , .
B 12502, - - 9 32 T 25683 . /1 - 12 f . - - » I ’ :
B 12503 g T 32754 RS S Y ! i Lo
C . 10898 . T .18 3 P ‘ | : S - _
TC. 11850 S 1 HARDWARE - CODE NUMBERS | | ! g | -
y C 11851 - 11 2 ' - ’ ; ! 1 o o . ST
4 C 11852 : 11 3 15-° 412 11 19 b o S : T . , L
- £} 11855 11 7 111- 202 5 21 P S - i - R : ! !
- C f_nssa . 11 8 111- 317 "5, 11 S : ‘ I SR o ‘ J; :
C--". 120717 11 - 18 111- 324 5- 28 ; .
“C . 12079 11, 11 | 111~ 340 5 17 o ! i
C . 12296 5 | 111- 340 9 7 ! oy ] v
C- 12692 7 12 | 111-. 349 9. 29 _ o i »
T C. 14113 9 4 111- 362 g B ! R : ! L
-C. 14118 : "9 5 13-, 1 5 15 a - L : . S ‘ o
C 14353 9+ 13 - f  113- 102 5 24 |} RE v ' R o : ' . - ' -
C 14363 7. 15 113- 102 8 15 ' ; - e ' A ' : - -
b C— 14413 7719 113- 111 9 10 e
. C 14414 7 20 | 113- 132 9 19 . P
. C 14418 7 21 | 113~ 208 5 T 1. e » .
C -14419 5 35 | 113- 207 5 33 | THR ! ‘ oo ' ' oo
C 14421 5 5 113- 207 7 3 ' - o S B
C ' 14482 .- T 11 113- 208 9 23 |- o , ] _ : R . 3
C 14504 9 2 113- - 417 7 22 I ; . . S -
C 14505 91 3 113- 424 7. 16 . 2 - i : - - : .
C 14569 5° 19 113- 602 7. .8 Lo o : -
C 14579 9 26 126- 18 9 - 271 S ‘ S o : , §
C 14583 5. 30 126- 186 11 15 . ' . el ' S N
C 14584 157 31 128-- 102 5 22 o : S : \ :
, C 14597 '5 14 328- 103 5 9 | . S : : .
C 14604 11 16 129- 103" 9 9 . o : : + _ .
.. C 14605 11° 4 | 129-. ‘103 9 25 o ' '
C 14608 9 18 129- 105 7 18
C ' 14632 7. 5 129- 107 7 10
.C 14635 7 14 | 131- 34 11 4 -
C 14646 7 EX '131- 176 5 37
C 14647 7 2 | 181- 176 9. 11
E C  15186. - 5 8 - 131- 178 9 ° 33
| C 15190 5 5 10 131- -1102° 5 16
: C 15201 ° 5 4 131~ 1102 9 20
z C 15205 5 3 '5132- 34 7.0
| - C' 15240 5 -27 1132- 320 . 5. 29
i C 15244 5 256 | ..192- 20 5 23
i C 15248 .5 13 192- 20 g 18 ‘ - _
: . C -15261 . 1 | 1s2- 21 5 ., B . — : ' S :
C 15262 -9 14 - 182-- 21 7 4 ' '
| C 15264 9 12 | 192- 21 9 8
' C - 15287 .5 1 192- 21 . 9 24
‘ C 15277 5 26 192- .-23 A & A oo : . ' -
‘C 15334 . 154 20 192- 25 79 : S e - o -
_ -C. 15503 .[fil 5 195- 525 5 12 o ' : -
C 15504 M1 6 195- 530 i 6 S ' - '
C 15505 9, 21 195- ‘545 5 8
© C -15505 11 =t | 195- 2029 8 30 .- i
C 15506 9 220 |- 221- 51 11 20 ) [N
C 15506 11 221- 841 11 .18 |- - ‘ "
: - 321- 1571 5 L ,
o P : |
—




MODELS G40, G44 AND G46

ISR SRRl

ROTARY MOWERS 1
) | Parts Catalog A1163
- Print Shop 2000 175 "W
NOTE: This Parts Catalog replaces the previous Issue No. i
J 1163 which is obsolete and should be discarded. \ :
L . 3 . .o
- ~ o - ALPHABETICAL INDEX
e ‘.:f:: A
. PAGE GRID
5 Axle, GAOEG44...... ... .. 9 B3
AT Axle, GA6..,.......cooutnn 13 B12
Belts, deek.......... ....... 5 B4
Belts, drive ...... e 5 - B4
Blades, G408 G ........... 7. B6-
Blades, G46................. S B B10
Decks.......... S I ) 5 B4
Drive assembly .............. 8-13 B8-B12 |
- L Guards & Covers ............ 5 BY
- Housing, spindle...........0. 7-11 BE6-B10
Lift assembly ... ... .. PR . 9-13 BB-B12
Pulleys, G40 & G44. ... . ...... 7 BG
Pulleys, G46 . ............... 1 B10
Rolers, nibber . -............ 5 B4
Rods, adjusting. .. ........... T 8-13 B8-Bi2 .
> Spindles..... S : 7-11 B6-B10
- Wheels, gauge .............. 8-13

* MODEL DESIGNATIONS _ TRACTOR APPLICATION
7 , 220 |~ 222 | 442 444
ew x | x |
,;»; c'-,@ L | ox | X | X | X
G46 . I e & X | X
G3IMOUNTING KIT ~ | ¥X° | X
G5 MOUNTING KIT . =~ | ] 1 X .| X

“1 - WILL-FIT BUT NOT. RECGMMEND ED.

© NOTE:

- NOTE:

NOTE:

See grid A2 for -
GBO, (384 Snowcas‘cers

See grid C2 for -

H40, Ha4, H46 Rotary Mower,
H50, H54 Dozer Blades,

EGO Dump Cart,

H80, HB4 Snow Casters

See grid E2 for -
JKLMN%JKLMNM
J, K, L, M, N46 Rotary Mowers
J, K, L, M, N, P, R, S80
‘Snow Castars
J, K, LM, N, P, R, 384
Snow Casters, .
J, K TLIB0YE4) Utility Blades

© BB-Bi2




" CASE MODEL G40, G44, AND G46 ROTARY MOWERS & .

- " DECK, BELTS AND DECK COVERS
: . ’ MODELS G40, G44, AND G46 #
{ - REF, PART NO,. ‘DESCRIPTION_ .-~ ° REQ'D -
1 ¢ 15575 DECK - mower, G407 (38" s »» e e e v e e v e o caannaa e p el
i 1+ € 15620 . DECK-mower,G44 (44" -+ e v ceeniineecnsany Teeeas ] \
1 C 15592 DECK - mower, G46 (48"« «« . ... (rrrerere ... Cesea ]
j 2 C 18093 . BELT - mower deck, G40 » » ='¢ = e e s s v s v a s et a e T
' 2 C 16094 - BELT - mowerdeck, G44++---evvea.. e s e et 1
2 C . 14965 "BELT - mower deck, G46 - » » e s e v ot v ts s ot e v v anen “eenen 1
3 'C 15679 " GUARD - deck Delt, G40 r « e v s+« v vannsserunnnannnss, el
3 C 15680 GUARD - deck belt, G44 « « = « - - L L R R 1
3 C 19681 GUARD -~ deck helt, G+ v s = s v v e e e n e e e e e e e 1
4 C 15675 | COVER-deck,small »+»<eeesenacanan. R SRR I
5 187- 1036 , SCREW - 1/4" x1/2" NC hex self-tapping - - « =+~ +»+ .+ teseee B
6. - C 15640 BAR - safety, G40+ « - = e v v e s innean s LIS |
6 cC 15639 BAR ~ Sa_fety’- (_}44 s e ar . D R I R R R O S N T 1
6 C 15634 BAR - safety, G4G«« ~ =+ s v a v caans I RN R 1
7 113- 102 - BOLT -'5/16"x3/4" NChex ZP ++ st s s eres e ancnnacn.n 2
'8 192- 20 . LOCKWASHER < 5/16"ZP s+ s v eoescnarannsn IR 4
9 128- 102 NUT - 5/16" NC hex ZP++ + - R I R I - 4
10 A 70514 ROLLER - 2-1/2"x 2-3/8" ++ .« .- N R I 2 ;
11 195- 108 WASHER - §/BY" ZP scovsvrcvuvnnanenn e s e v e nana 2 :
12 - 132- " 310 PIN - cotter 1/8" x 1" s vevemsrnennrcacann R 2.
13 C 14892 SHAFT - rear roller * «* v e e eeresnrnnsnaerennn R ]
14 111~ 317 BOLT = 3/8" x 1'"NC'rd. hd, squareneck -+~ +v - - .- 0o g 7 77T T
15 - 182- 21 LOCKWASHER - 3/8" ZP - - - - e I IR 2 '
16 128- 103 NUT - 3/8"NC hex ZP ++--=-===»=«= R R 2 -
17 C 15562 BRACKET - axle pivot, G40 = > -+ s+ vrerennevunnnnan, 1.
17 C 15560 BRACKET - axle pivot, G44 -+ v --rvrserrerncnan .. .1
17 C 15561 BRACKET - axle pivot, G46 » -+ - r v oo R 1
18 111- 202 BOLT - 5/16" x 3/4" rd. hd. squareneck ««++««+- .- IR 2
19 € 15935 BRACKET - height adj. « -+« - LR h e s amaea cee 1
20 C 15944 BELT - drive, G40 »»++vs e e v PR S I |
20 C 16088 BELT - drive (use.with G44 & G46 on 220 & 222 tractors) -« - . . 1
20 C 15843 . BELT - drive (use with G44 & G46 on 442 & 444 tractérs) «« .+ - « 1
321- 1571 DECAL =« "CASE" » v = v oo s s a v sy e e cre e i ]
A 70404 -DECAL - CAUTION SPINNING BLADE =+ + « « - B
C 12519 DECAL - "NOSTEP"- « - v s s v vsr et cnvnnennss -2
C 15958 DECAL - heightadjust » « s = s v s v s s s v s a st e e e s naeonn 1
C 15678 DECAL -safety e --vrmmeesiimciieeinennaraan 11

. Printed in U.S.A. : _ S March 1970




' 'CASE MODEL G40, G44, AND G46 éoTARv MOWERS 7|
' o ! ' ) ) 1
PULLEYS," BLADES AND SPINDLES "

AT

" Printed in U.S.A.

MODELS. G40 AND G444 _ L |

REF. PART NO. . DESCRIPTION R "REQ'D
1 C 10807 HOUSING - mower spindle « ++ 0. e s rsacream ey e 3
2 -.C 10899 .BEARING - spindle ««e-vsssa eaaenaaee cersi e &
3 C 10822 WASHER ~bearing seal +v-voeesnsvonncscennonsannss 6
4 C 10942 WASHER -mower spindle s e ccenarevsncsanrorronnnns 3
5 126~ . 19 KEY -'spindle, #11 WoOdruff « « « -+ e v s cv v s s s o mnsnneencan 4
6 C 15763 SPINDLE - outboard. « s« « v s s s e e s eme st s st e e, 2
7 C 15604 SPINDLE - (;enter ..... ey e wa o c e s et e e t e n s v s a 1
8 C 12281 BLADE - 14" {G40) « --- . S et apeseees e 3
8 C 12262 BLADE - 15-1/2" (G44) + - s avuu. fereneaean CeTe e 3
9 115- ' 206 BOLT - 3/8" X 5/8" NC hex (grade 5) « » « v e o nrevecannnens 6
10, 92~ 8- LOCKWASHER - 8/8" crevcnnereeronnnsenecnnnannns 18
11 C 10810 SPACER - bearin'g. ns s et E e nm s “ s m e e tevaad
12 C 15617 PULLEY -~ OUthOArGs « oo s v o = s s s anannnmonscnnanansnns 3
13 131- 152 NUT - jam 10cK 3/4" NE REX v » » o v s e s s s s s cennosnsennnns 3

" 14 - 15- 612 “ BOLT - 3/8"x3/4"NChex sswnsea Prr e e cseednandd?
“i5 C 15963 PULLEY - dXivVe « v s o s o v s s tocinmnononnennnssnnnna S
16 C 12281 PULLEY -deck idler e vv v v vvonuonceesonsannnnenssa 1
17 C 14731 - BRACKET - idler e s cvvcesnoancannnsss e e e
18 111- 317 BOLT - 3/8" x 1" rd, hd, SqUATe neck s - « » + o s s s s s 2 e v vsens 1
19 195- 530 WASHER = 1/2" ZP v v ¢ vt s v e cunnssonnoscmneennsssan 1
20 C 14768 ° SPACER -idler brackel - v e v e s eo oo caaionya: c e e 1
21 195-- 825 WASHER = /8" ZP - s s v s s s e i e s s e e s e s e s )
22 131- 178 NUT -10ck 3/8" NC hEX « e s v oo e annnninsnoonannnennssn 2
23 C 14482 SPRING - 1dIEL ¢ » e s o civnssansncaneansennnens cevesl

- December 1974




S .--—--]CASE MODEL G40, G44; AND !6;46; —_ROTARY MOWERS 9.
| DRIVE ASSEMBLY '
MODELS G40 AND G44

058 e e 2

REF. PART NO. DESCRIPTION REQ'D
1 C 10463 PULLEY - idler drive » s evesseecancscsan e aeanaa 2
2 C 12264 BUSHING - i@ler pulley +sessaesseorsscecaamrncsecencasl]
3 C 12249 SPACER ~ idler pulley s e e s vasosemsnsasososcnsensenne 1
4 C. 12256 . BRACKET - pivot RH.e s eevavcen Ceeenareer e ceenal
5 C 15930 BRACKET ASSEMBLY ¢ e s s v e aveeacnnssesnore v oo mua 1
6 C 15982 BELLCRANK ¢+ ¢ -cssves s acacs s s s s assasaannnnnu 1
i C 15931 SPACER - bellerank « «ceeovassvsn e e e s e 1
8 C 12236 SPACER - bracket assembly - ¢ = e e cncevreeconnne tednees 2
9 113- 267 BOLT ~ 3/8" X 4" NC hex ZP « v v v esoss e sessarreses 1
10 113~ 259 BOLT - 3/8"24-1/2"NC hex ZP s -ccccenvrecanns seevesl
11 131- 178 NUT - 106K 3/8" NC heX ZP+ « r e c vt o evananneionsannnns 2
12 193- 30 LOCKWASHER - 3/8" internaltooth . v v v o in v v v an e PR |
13 175~ -420 SCREW - 3/8" x 3/4" NC truss hd. mach. . .s v aaa.. 1
14 C 14262 PIVOT - adjusting SCrew - .« s svsasaasssaonmnennns .1
15 € 14264 SCREW - belt tension «.... fhrreesaraesraense e S |
16 C 14482 ~ SPRING - bellcrank idler - v .. ivvw s s e e e vassaal
i7 C 14269 NUT - belttension « s s eessseosaores e amas e ST |
- 18 C 15949 | BRACKET - mower mtg, R, H. (For Models 220 & 222}« <= « v v = & 1
: 19 € 15950 . BRACKET - mower mtg. LH, (For Models-220 & 222) -.- - P | .
- 20 113—|20’? k BDLT-S/B“Xl”NChexZP-,........L..'..2~.4....'....4
21192~ 21 . LOCKWASHER - 3/8"ZP...cveccnceessns tessaeeeaan 4
22, C 10898 PIN - Safety - - « oo« s o o« e e e .- g T
23 C 15953 . - BRACKET - mower mtg, R.H. (For.Models 442 & 444) » « + ¢« v . 1 -
2¢ C. 158954 _ BRACKET - mower mtg, L.H, (For Models 442 & 444) « v o« « -2 1.

AXLE AND LIFT ASSEMBLY

C 15600 AXLE - rear (GA0) v e s v i o s nsmnnnonaneaasonsssnsnnns 1

1 .

o1 C 15602 2 AXLE -rear (G44) wevrvvocmannrun A 1

2 C 149032 BRACKET - center, axlemounting - = - - ¢ - - s e s e e eereennn 1

3 187-.1036 SCREW - 1/4" x 1/2'"NC hex self-tapping - - - - =+ v e anvveven 2

4 C 195565 WHEEL - gauge - - - IR ................... 2

5 C 15412 STUD - gauge Wheel + + - - e es oo v e vt v acacnsonnnnes e .. 2

6 .192- 21 LOCKWASHER - 3/8" - -+ .- e e eeeaeaesaas e 2

7 120- 103 NUT - 3/8" NC hex.+ e s v == assn I T T

B C 14833 NIV BOLT =+ cnemssonnssassnsess e i e Peeea 2
.9 195~ 533 WASHER - 1/2" ZP s s v ersenrsncnnnctaanasnscce 10,

10 131- 165 . NUT-1lock1/2"ZP +--- .. e e bt b e r e s s e 4

© 11 132~ 310 PIN - cotter 1/8" x 1" » -« -« n-- e e e e aaaia 4

12 C 15613 FRAME - moweT lift « o o v e cr v vnnn e feae e 1

13 C 15614 IINK = Jift e = = a = e = s s s o s asssaososocnsnenas e s 1

14 C 10482 SPRING s+ co s vanannne e e ease e e e e 1

15. C 15842 PIN - locking « » e s e v o e v enneny e e e faeemee . 1

16 138~ 77 PIN = TOLL # ¢« = s s o s e avassnsrsenocnsonnnnsensss el

17 € 15618 KNOB - height adjust. + v v e v e v sncnaon.n [ P |

18 11- 516  ..ROLT-=5/16"x 1" NC rd. hd, squareneck.. .+« v seccuanann 1

19 C 14768 7 " SPACER --...-ceuu.n e T 1

20 G 49048 WASHER = 5/16" X 1-1/4" e v vt vnnenenenncnsns Cheea |

21 131- 146 NUT - lock 5/16" NChex ¢ aveses e ee e mmme e Te i eae s 1

22 C 15761 ROD - 1ift (use with 220 and 222 tractors) -« « -« v v v o v e 2
73 C 15762 _ROD - lift {use with 442 and 444 tractors) . . c:ev v vv oo v vt V.. 2.

23 C 10898 - PIN-safety.-veveccecaceoasonen e veen 1

24 C 15935 BRACKET ~ height adj. « - v v v e v R 1

25 138~ 92 PIN -1oll 3/187 X 3/4" « v v it et e icc vt o1

’ . ) . Printed in U.S.A. T December 1974 .




? . f ! : } » : » .
_/ . | ' _ oo ! o . L t o (;ASE MODEL G4O G4a, AND G46 ROTARV MOWERS 13
: : . . : : ‘ ;
]

<. n 'PULLEYS, BLADES AND SPINDLES
i . i . Ty o
‘ " .- — — -MODEL G46 :
i REF. PART NO. - DESCRIPTION . ‘ : REQ'D . .
0o 1 C 10807 " HOUSING - mower spindle s s s s ssveossans e s e e +e g3 \
\ 2 C 10899 BEARING - Spindle » « ¢ s s enevansnoovane eeerssisna-ap
- 3 C 10822 WASHER -~ bearing seal csa e ccsanvanrassananssssans e g
- - 4. C 10942 WASHER. - mower spindlgs » ¢ + = » - e s e v B 3
~—~ : 5 126- 197 KEY - spindle, #11 Woodruff » » v s s+ e v v v esveassne v !
6 .C 15783 SPINDLE -outboard resaas -« y ....‘.....».....»-.......'.2 -
7 C 15604 O SPINDLE =center » = > s s 6 66 senwseass S 1
8 C 14888 BLADE - 17" outhoard s+« - -+ v s veaeronr oo reronnanans - 2
9  115- 206 BOLT - 3/8" x 5/8" NC hex (grade ) IO R R - 6
10  92- 6 LOCKWASHER - 3/8" v+ ¢ssersencros AR R 18 '
! X 11 C 10810 SPACER - bear;ng ..... R L I A R A R A IR PR 3 /
S 12 € 1561" ° . PULLEY ~ 0Uth0ard-»+ s s s e scvsnansocnsa EEERREEEEE o 2 ’
13-, 131- 152 . NUT - jam loek 3/4" NF hexe+ss- = v+ e s e e e 3
14 15- ' 612  BOLT - 3/8"X3/4"NChex »«ev-r=sss P 12
15 C 158615% - PULLEY -drives s crreae A s e n e s st ac s e E e 1
16 © 12251 PULLEY ~ deck idler==seeevusneios s boomdTatnrnnnsn, |
17 C . 14731 BRACKET-- idier . c e s et anen srera AR R |
18 111~ 317 BOLT - 3/8" x 1" rd. hd. square neckes « +« « + » « « KRR e
" 19" 195~ 530 TWASHER - 1/2" B e s et s e et e tunttennanansoneaons 1
20 C 14768 ' SPACER - idler bracket«+ - cccvevarcanraaaennancnns 1
21 195-° 525 WASHER - 3/8" ZP- - -+ Sertttssssrietrecsceseenean
- -— 22 131- 178 " 'NUT - lock 3/8" NC hex - - - R R I v 3
23 C 14482 . SPRING -idlerv-+=s s+ - R SRR e e i
24 C 14885 BLADE - 16" center - R EEE R RE e w e oW - Taceceaanen 1
25 C 15616 - PULLEY - CEHtEI‘I ---------- I TR 1 )
|
¢
4
Printed inr U.5, A, ‘ ' : . December 1974
3 - ot




‘R

12

—detras aa

Printed in U.S,A. -

R ! “- l '
i CASE MODEL G40, G44, AND GCG46 ROTARY MOWERS 13
o 'DRIVE ASSEMBLY
5 | . )
3 ’ | MODEL G46 _
: _ _ ) ‘
; REF. PART NO. DESCRIPTION = - _ . REQD
: 1 C 10463 ° PULLEY -~ idler drive esseere.. teeecenasnann Peseens 2
4 2 C . 12264 BUSHmG-idlerpulley---'-' ......... secnernannnean 1
i 3 C 12249.. . SPACER - idler pulley ssseoesans s e v e v enanaasn IR 1
: 4 ~ C 12256. BRACKET - idler RLH. +=«+ s Mesanaves R R 1
; 5 C 15930 BRACKET ASSEMBLY --«s oev s R R R IR |
: -8 C 15962 BELLCRANK «>rssenes=s teeremen-san Cesumereess ‘1
7 C 15931 SPACER - bellerank = « « « » » eeb e sas o er s e reaaaan . 1
: 8 C 12236 - SPACER - bracket assembly «+ s s vvessesnsns errerases 2
2 9  113- 287 BOLT--3/8" X 4" NChex ZP «evcsaeavsasscansone |
; 10 113- 259 BOLT - 3/8" %X 4" NChex ZP < -eveccccresennrinene . -1
11 131- 178, NUF-lock 3/8"NChex ZP ¢ eeevesrecnnnsssnnase eere 2
12 193- 30 LOCKWASHER - 3/8" internal tooth "= s+« I |
i 13 175- 420 SCREW - 3/8" x 3/4" NC truss hd. mach, «-erseeenconons 1
14 C 14262, PIVOT - a:djustmg SCTEW =+ ¢ s s n s aoeann sesastasssennns 1
15 C 0 14264 - .SCREW - belt tension + ««cs v e v o= e se s e aant et 1
; 16 - C 14482 * SPRING - bellerank idler' -« -« « - « e eaeaaesamareaes cese 1
y 17 C 14269 NUT ~ belt tension =« v o v vo i tesiraenaana e reeaan 1
. 18 C 15983 . BRACKET - mower mig. R.H., (For models 442 and 444) « « - - - - 1
19 C 15954 BRACKET - mower mtg, L.H. (For models 442 and 444) - -+ - - - 1
20 113~ 207 BOLT ~ 3/8"NChex ZP s esvrsosavsnnen e e e se e aen 4
21 192-- 21 LOCKWASHER ~ 3/8" ZP cevvrenveanananss e 4
22 C 10898 ©  PIN - safety --.-. P e e et e z
23 C 15949 ‘BRACKET - mower nitg, R.H. (For models 220 and 222} =+ =+« « 1
24 C 15950 - BRACKET - mower mtg. R.H. (For models 220 and 222) + «+ «» » 1
,AXLE AND LIFT ASSEMBLY
1 C 15619 AXIE = TBAT e s s s v v ap st s tenssssssnssssavsnsnnane ]
"2 - C 14932 BRACKET - ceiiter, axlemtg, ««-vvoveannsonen e 2
3 187- 1036 SCREW - 1/4" x 1/2" NC hex Self-tapping - - - « = » s + o + seeess 4
S 4 C 19556 WHEEL - ZaUge +casssovnnencnaesn [ 2
.5 C 14966 STUD - gauge wheel v+« v ov o v v v can - e e . e e s ae e 2
6 192- 21 . "LOCKWASHER -~ 3/B" « v v it ieieernennrecnnennsnanns 2
7 129- 103. NUT -3/8"'NChex =-cvcvveosonraans Ceraresarranen 3
B C . 14933 "I BOLT - cvvevsscecnonsnnnas weeas heareeenan "9
9 195- . 533 WASHER - 1/2" ZP - e v v emvrennansananaasnsaenases 18
10 131- 165 NUT-10CK1/2"ZP e vavrannerannns s sem e 4
11 132-.. 310 PIN - cotter 1/8" X 1™ ¢t innvannanannnsncsanssnnans ‘.4
12 C 15613 FRAME -mower lift + « = v c s st e v st nnssnes e ceses 1
13 . C 15614 LINK - Lift s oensse et imaeeeeaereares e et 1
14 C 10482 - - SPRING ....-. P et eaaeaanas P 1
15 C 15942 PIN - locKing « esssenas e raeaere et 1
16 138- PIN - roll e cvcenn e e e Sereseens eens seenn 1
17 C 15618 KNOB - height adjust »+ .-« e el e errs i
18 11- ~ 516 BOLT - 5/16" x 1" NC rd. hd. square neck « « « « =« ==+« cewea ]
19 C 14768 SPACER ..... s asaesan Weosvasonsan e eeael
20 G 49048 WASHER - 5/18" X 1-1/4" « o st v nnannus PP e 1
21 131~ " 176 " NUT = 1ock 5/18" NC heX o s e v o eas Y 1
22 C 15761 ROD .- lift (use with 222 tractor) «-+«-ceceeurenrasnns 2
22 C 15782 ROD - lift (use with 442 and 444 tractors) =« ---sssseeunn “- 2
23 C 10898 PIN - safety ..o cncenan.. s e s s s rassasrsses s, . 2
24  C 15935 BRACKET - height adj, » « s = v veeeornioasnseansns eea ]
25 138- 9%

PIN - 70lL 3/16" X 3/4" «vvvusanernns e ceeeen ]

December 1974




NUMERICAL INDEX

PART PAGE REF. PART ' PAGE REF. PART PAGE REF.

.\' ~
NO. - NO. NO. - NO. NO. NO. NO. " .NO. NO. A -
A 70404. 5 c 15604 7 7. 92- 6 11 10 5 ‘
A 70514 5 10 1°¢C 15604 1 7 11 202 . 5 18 ; N
c 10463 ] 1 C 15613 9 12 111+ 317 5 4 :
.C 10463- 13 1 C 15613 13 12 11- 317 -7 18
c 10482 5 14 c 15614 9 13 11- 317 11 18 !
c 10482 13 14 C 15614 13 - 13 113 102 5 7 4
c 10807 7 1 c 15615 . 1 15 113 207 9 20 i
o 10807 - - . 1 1 c 15616 11 25 13- 207 13 . 20 4 :
o 10810 7 .M c 15617 7 12 113 159 9 10 -
c 10810 1 1 C 16617 . 1 12 13- 259 13 10 i
c 10822 7 -3 -C. 15618, - g 17 . 13- 267 9 g i
c 10822 17 - 3 c 15618" 13 17 113 267 13 '8 !
» 10898 9 22 c 15619 13 1 115- - 206 7 9™ :
C 10898 9 23 C 15620 5 1. 115- 206 1 9
C. 10898 13 22 c 15634 5 6 126- 13 7 5 i
C 10898 13 23 c 15639 - B 6 126-, 19 M 5 ;
C 10899 - -7 2 C 15640 5 5 129: 102" 5 9 :
€’ 10899 11 2 C. 15675 5 4 128- 103 5 16 ‘
C. 10942 e 2 C 15678 5 128- 103 - - 9 7
c 10942 11 4 C 16679 5 3 129- 103 13 7.
c 12236 9 B [ 15680 5 3 131- 152 7 13
C 12236 13 8 | ¢C 15681 5 3 131- 152 11 13 -l )
C 12249 9 3 C 16761 9 22 131- 1685 . 9 10 0
.C 12249 13 3 C . 15761 13 22 131 165 13 10
C 72251 7 16 C 16762 9 22 131- 176 ) 21 ‘_‘ . -
c 122851 11 16 C 116762 13 22 131- 176 13 -21 - E
c 12266 Q 4 '{&D 16763 7 B 131- 178 7 22 -
c 12256 13- 4 c 15763 11 C B 131- 178 g 11
c 12261 7 g8 |.cC 15930 9 5" 131 178 1. 22
o 12262 7 ! c 15830 13 5° 131 178 13 11
c. 12264 9 2 |- c 15031 - 9 7 132- 310 5 2
c: 12264 13 2 C 16931 13 7 132 310 9 11
e 12519 ‘5 C - 15936 5 19, 132- 310 13 11
o 14262 9 14 o 15935 .9 24 “138- 77- 9 16
S C 14262 13 14 C 15936 13 24 138- 77 13 18
c 14264 9 15 C 15942 g 15 138- 92 -9 25
‘C 14264 13 6.4 C 15942 13 15 138- 92 13 25
C . 14269 ¢} 17 .| C 15943 ° Br 20 175- 420 ] 13 a
c 14269 13 17 C. 15944 5 20 175- 420 13, 13
o 14482° 7 23 C - -15949 9 18 187- 1036 5 5
o 14482 g 16 c 15949 13 23 187- 1036 9 3
C 144832 - 11 23 C 16950 | 9 19 187- 1036 13 3
o 14482 13 16 | .C 15950 13 24 192~ .20 5 8
cC 14731 7 17 o 15953 g 23 192- 2 5 18
C 14731 11 17 C. 15953 13 18 192 21 9 6
o 14768 7 20 c- 15954 e 24 192- 21 9 21
c 14768 9 13 C 15954 13 19 192- 21 13 6
c 14768 1"’ 20 C 15956 5 . 192- 21 13 - 21
c 14768 13 19 C 16962 9 6 193 30 . 9 12
C 14885 11 24 C 15982 13 6 193 30 13 12
C 14886 11 8 C 15963 7 15 188. 108 - 5 11
€70 - 14892 5 13 C 16088 5 20° 196- 525 7 21
c 14932 . 9 2 c 16093 5 .2 195. 525 11 21
C 14932 13 2 C 16094 5 2 .195- 530 7 19
C 14933 8 8 c 18885, 9 4 195- 530 1 19
C 14833 13 8 C - 109556 13 4 198- 533 g 9
c 14965 5 2 |-G 49048 8~ 20 195- 533 13 9
-G 14966 13 5 G 49048 13" 20 - 321- 1571 5
C . 15412 - g 5 . ‘- :
.C*. 15560 - 5 17 HARDWARE GODE NUMBERS -
c 15561 5 17 ‘ : : ;
c 15562 5 17 11 516 .9 18 :
C 15575 5 1 11- 516 13 18
C 15592 5 1 15- 812 . 7 14
c 15600 g 1 15- 812 1o 14
c 16602 9 1 92- 8 -7 10




. e

REVISION RECORD LOG *

REVISION DATE
NO. INSERTED
2
23 d
4
3
TS/6-6-78

H40, H44 & H46 ROTARY MOWER
H50 & H54 UTILITY BLADE

.~ E60 DUMP CART
H80 & HB4 SNOW BLOWER

FOR 220, 222, 442, & 444 COMPACT
TRACTORS (S/N 9646800 & AFTER)

Parts Catalog B1188

Hil-Liter 2500
Publizhad June 1878

Note: This parts catalog covérs all
: “H” Attachments & E60 Dump
Cart after the above seridl no.
and replaces both catalogs
A1188 and A1183 which are
obsolete and shouid be
discarded. '

Vodel Desighations E

Tractor Application

E» I

Printed in U.S.lA.

220 . 222 . 442 444
H40 Rotary Mower X‘ X 1) ()
. HM.‘Rot.arv Mower. X X X ) X
H46 Rotary Mower ) X X X
HSD'Dozer Blade X X - {1) - n
© H54 Dozer Blade (1) X X ‘ X
-E60 Dump Cart X X X X
HB0 Snowh-lower ' X X {11 . {1}
H84 Snowblower ) N X X. xn
(1) Will Fit But Not Recommended, " -
. i '»%E.I"‘?% _— .

J 1 Case

A Tenneco Company

Serwces Parts Supply

?OO State Street
- Racine, Wisconsin 53404

\

" ALPHABETICAL INDEX -

" MOWER SECTION

PAGE
Axle .o i 1
Bels .. ... e e 5
Blades ..............ccoiinen 7
Blades, H46 .. ... PR P 9
Decks.....coovvievn i 5
Guards and Covers ......... . 5
Housing, Splndle R S e 78
CMdler, Deck. . ool e 7-8
Idler, Drive. ... . 11
Lift Agsembly ............... N
Pulleys, Deck ............ L 7-9
Rollers, Rubber..... e | B
Spindles............ Beeeanes . 7-8
Wheels, Gauge ............. . 11

" DOZER SECTION

Blade, 44" and 54" ... ........ .13
Brackets, Mounting .......... 13
_Edge, Cutting ..:..... e 13

Skids ....... e e . 13

Axle ... e 15 .
S Body. ..o 15
Extensions, Side ......... e 17
Tongue .. ..., P 15
Wheels . .................... 15

AUgeT oot e - 19
Belts .............. PN o023
Chute Control ............... 19
Drive Assembly . .. ........... 21

Lift Assembly ... ... ... ..o 0 19

NOTE: See grid A2 for -
(80, GB4 Snowecaster

NOTE: See grid B2 for - :
(540, G44, (46 Rotary Mowers,
G3, G5 Mounting Kits
[ <1

. NOTE: See grid 2 for - |

JOKO L M, NaDy J, K, LM, N44;

. J K, L M, N48 Rotary Mowers

J, K, L M, N, P, R, SB0 -
Snowcasters :

J, K, LM, N, P, R, 884
Snowcasters,

J, K, L{50){54) Utility Blades

c14
Ci4
b2
C14
.C14

D4
D8,

D& -

Bf
D4




a - ‘ T | L .~ CASE MODEL H40, H4a, "AND H46 ROTARY MOWERS &
- - o ~ : - . DECK, BELTS AND DECK COVERS
MODELS H40, Ha4, AND H46

REF, PART NO. DESCRIPTION ' _ : REQ'D
1 C 18025 DECK mower, HA0 (B8} s v s s vt s s vt v vt an s serescaen]
\ K 1 C 18927 " DECK - mower, H44 (44"} + =+ » & ceeraea Tedrevesaans a1
1 C 18932 ' DECK-mower, H46 (48 s e v s o v s s e ssveansnonevnrnns .1
2 C 23810 - BELT - mowErdeck H40 » » v e e s s e s s v s an e s s o umwnanasns e 1
2. C 22707 BELT - mowardeckH44-------e--_-----------------‘1
2 C 22708 ‘BELT -mower deck, H46 =« » e e s e e ventcnntvenennnanaa] -
3 C 158679 GUARD -deckbelt, HI0 =+ ¢ s e s et s s entnnnnnnnns reree]
3 C 15880 GUARD -~ deck belt, Hd4 » + vv s e v e v au s eereseanoa, ey
3 C . 15681 "GUARD -deck belt, H46 » s s s s i s e v v vunnan - 1
4 C 15875 COVER-deck, Stnalls+' s v v o s o vnsnannnnsnanronnennsa 1
5 187~ 1038 SCREW - 1/4" % 1/2" NC hex self-tapping s + « « + tEeececanan 8
8 . C ]:5_.640_..I BAR-S?;fetY,H4O""".'"“'""""""""I ----- 1-
6 ¢ 15839 BAR_safet}r’;Hc;.g...-..-.....Q...s‘-.....l._...--' ..... 1
8 C 15634 ° -BAR - safety, H4G » » « o « » T s s te e S e st s e s e 1
ST 113- 102 BOLT - 5/16" X 3/4" NCheX ZP « «sevesrosonsoennn I 2
8 192- 20 . LOCKWASHER - 5/16" ZP v v s s 0 e n the s, R 4
9 129- 102 NUT - 5/16" NC heX ZP v+ e seesetneanncnsasns e 4
10 A 170514 -ROLLER - 2-1/2" x2-3/8"«-- .. R R I T I e B
11 195- 108 WASHER -~ 5/8" ZPrrsevoeusnnnnnn e e e ]
12 132- 310 PIN-cotterl‘/_,B"xl"---_---------------------lH----2
13 C 14892 SHAFT - rear roller »+ -« v e s vancenrnnivasnndiayiy
.14 111- 317 BOLT ~ 3/8" x 1" NC rd. hd. square neck « -+ -+« s+ + seedeen 2
15 192- 21 LOCKWASHER -~ 3/B" ZP ¢ e esmvmnntoennnranannsd Les e 2
16 129~ 103 NUT - 3/8" NChex ZP* -+ v eesnrvacoennannsenn. feate s 2
17 C -15562 BRACKET-axleplvot Ha40s ¢ = vvmvcvnn el 1
17 € 15560 BRACKET-axlepwot Hdde e e cvveenneanaloifa. .1
17  C * 155861 BRACKET—axlepwot H4Be « = v v vevenrnsnnet., wemres]
18 111- 202 BOLT - 5/16" x 3/4" rd. hd, square neck =+ ee-ce o ceeeaee
1. C 15935 BRACKET - height adj.~-csv s cnmsnseeaanns IR AN |
20 C 23807 BELT - drive (Use with 220 and 222 tractors} ------------- 1
20 . C 23809 BELT ~ drive (Use with 442 and 444 tractors) +--ceseos e 0. 1
© o 78321- 1571 DECAL - MCASE" = = v st et tnrmnnmtasannencasanasnsaes 1
321- 4381 DECAL - "DANGER”SPINNING BLADE * v+t xccvreszonss 2
C 12519 DECAL - "NO STEP" -+ ot o avanannan EEE RPN 2
C 15956 - DECAL - height adjust » <« « « R R I SRR 1
C 19272 DECAL - safety + v s st sevacnrnaascnansnnaan EEERTIE
:‘:‘ d’"f
Printed in U,8, A, o ‘ ’ April 1978

At




CASE MD.DEL H40, H44, AND H46 ROTARY MOWERS 7

i
d . .
B i -‘PULLEYS, BLADES, AND SPINDLES
_ @ & 3 MODELS H40 AND 'HM4s ’ '
®*~ ' ‘ REF. PART NO. ] DESCRIPTION - o _ © REQ'D
1 C 17666 HOUSING - mower spindles « s ¢ s s = e v e v n s o rrrrmereacs. 3
- \ 2 A 70280 BEARING - spindle -» + + s s s s v w o v us R . B
®\.. @ . 3 C 10822 WASHER - bearing seal -« ve v coeviovonassnnsoensn e B
S 3 4 ¢ 10042 WASHER - mower Spindle « s v s e s e st evvuscsrsecssans .
- 5 126~ 19 KEY - spindle, #11 WOOArUf « « s s o cavvvrnncasnescennss 4.
- 6 C 15763 SPINDLE - outboard --rsrveese M a s e e e e e s 2
) 7 C 15604 SPINDLE - center ++«oseeversacnnncsn “ it et e el
‘ } 8 C 24441 BLADE - 14" (H40) « e s e vevasnasannnrnnnrsnsnnsannas '3
\ | 8 C 24442 BLADE - 15-1/2" (FHg4)- - » » » - e e eearrserrrres s ens o 3
®\ 9 T 113- 205 BOLT - 3/8" x 5/8' NC hex (grade 5) « -+ s v ense feeeea 6
! .10, 192- 21 . LOCKWASHER - 3/8"-+cveesuavarann. e eieetsenanna 18
' : - 11 € 10810 - SPACER - bearing - « r = o oo a4 e i e e e r st a e 3
@\ ) . 12 C 21581 PULLEY - OUtbOard » » s s1e e e ss'a s s anuvsnan e v 3
' ) L 13 131- 1127 NUT - jam 1ock 3/4" NF heX  « = v e« + « e, 3
14 | 113- 206 BOLT‘-'3/8"X3/4"NChex----------------------z-_-lz
_ A : 15 C 15963 PULLEY - drive = - == v e s eo s onmrnnnnnneas R A 1
.\ I 16 C 12251 T PULLEY -deckidler = « - o s v v s s i st anvnacesenaa PR
¥ - 17 C 14731 BRACKET - idler -« - - - R R EERREE!
<= [ 18 111- 362 BOLT - 3/8" x 1" 1d, hl. SquUare neck -+ + v s v orveesnsnrra.l
L 19 195- 530 ' WASHER -1/2"ZP e cv oo+ s reebeeeenedian 1
,f%-' [ - 200 C 14768 SPACER - idler bracket «» «+ v« R R 1
i,;:{* L S : 21 - 195- 525 . WASHER - 3/B" ZP s v o v s - EEERER erea e Seereanas 2
e i s : : - © 22 131- 178 - NUT -10CK 3/8 ' NC heX =+ === =2 sanaracnssaninnsnas 2
I ’ P ) ‘ + 23 C 14482 - SPRING - idler + e et seums s oo oaansanunnnnns I 1
"y :,\;;-:- - - == ': ".‘ - 24 A 63279 RING - vetailner s « « = » o o s 8 ¢ ¢ 46 0o nannmevnosnes B, 8
s
% .
" Printed in U,S.A. ' ' R April 1978




CASE MODEL H40, H44, AND H46 ROTARY  MOWERS

PULLEYS, BLADES, AND SPINDLES
: - MODEL H48 i
REF, PART NO. ~ DESCRIPTION " REQ'D’
o1 C 17666 HOUSING - mower Spindle ++s-scéieossesensucenns R
2 A 70280 BEARING-SpindlE -----.'...------‘--'---0-"------""_6
3 - C 10822 - WASHER -'bearing seal' s e - esesvras Ceasstrsaaersisies B
4 C 10942 - WASHER - mower spindlgs « =+« « » - caes et 3
5 126- 19 . KEY - Bpindle, #11 WoodruWf - « « s s v o v e saenecnurrsannes 4
& C 15763 SPINDLE -outhoard +» s ecrs s acssassassecsossnnassanas?
7 C 15604 SPINDLE - center « « + v v o v v a s TR Y el
8 ) C 14886 BLADE- 17" Outboard. --------- " % 8 &8 b PP ENOEE RS OAOE e - 2
9 113-" 205. LT - 3/8" x5/8" NChex (grade 5) s s e esseveiavensenss B
10 192- 21 CKWASHER - 3/8" «v.oaue Mmoo s s aanens oemnn vee 18
11 C 10810 SPACER -~ bearing +««eoeeneenaseas ‘s e e s ereernnensnd
12 ¢ 2581 PULLEY - outboard « .« .- -« ereeeraeianarenea PR
13- 131. 1127 NUT - jam Jock 3/4" NFheX e v v o v vvsrennannas e ewns .
14 -113- 206 . BOLT -3/8"x3/4"NChex -»-+- s rrereracaaas vaeee 132
15 C 15615 - PULLEY - drive = e s s v a e s aeass Frerrrsranes e e e 1
16- C 12251 PULLEY - deckidlersssscseceosssns R I I I |
17 C 14731 BRACKET_- idler » « » « s .. s e e s suma e a DI R 1
.18 111~ 382 BOLT - 3/8".x 1" rd, hd, square necks - » = = « s + « » R
19 195- 530 WASHER = 1/2" ZP == caennno- Ceeecrrearean A 1
20 C 14768 - SPACER -~ idler bracket « + » + = & » - e ereraaaiesnrenneeal
.21 195- 525 WASHER - 3/8" ZP « vo ¢ = - & R P secrmenun cee 2
22 131- 178 NUT - lock 3/8" NC hex -« - - - - e s e R R . 2
23 C 14482 SPRING - idler « - -+ - - e v s s e s s domvmnmnnasy veesaaessl
24 C ' 24443 BLADE - 16" center- + e v s e s s v s s et as e aan e, sreaad
25 C 15B16 PULLEY - CENEET » s v s ¢ 22 0 3 68 ¢t 3808 cucansnoeas e 1
28 A 63279 RING - retainer s « « s ¢ ¢ s + o « s m ek me e mrsasee e s - B
Printed in U.8,A, April 1978




CASE MODEL H40, H44, AND H36 ROTARY MOWERS 11

AXLE, IDLER AND MOUNTING ASSEMBLIES

REF, PART NO, - DESCRIPTION . REQ'D
1 C 24707 AXILE -rear (H40}: » c e s s s i e v v nneinsascsscnanns veal
1 C 24708 AXLE - I‘ear (H44)' LI I T R LI I I IR R T R IR B A -'- - e » 1
1 C 24709 AXLE - rear‘ (H46}‘ AL A N L L Y I l LI B -lo " & Ay s e s L] -' 1
2 C 14832 BRACKET - axle mounting (H40 and H44)s « e« e v e v v e s v sassaa 1
2 C 14932 .BRACKET - axle mounting (H46) » ¢ s+ v v e s e uovsusrs creses 2
3 187- 1036 SCREW - 1/4" x 1/2" NC hex self-tapping (4 req'd. for H46). ... 2
' 4 NSS * KNOB - height adjust (order C20005) + = v =+~ » rerereacaaan 1
! 5 NSS PIN ~ locking (order C20005) + ¢ - s« s v ravesossnasan e 1
6 138- 177 PIN,~ rolle o+ « ¢ o v 0™ et e cas e e Arrer e seesenl
7 C 10482 SPRING « + a - » - e s e e a s fevenns mee sl e e 1
B 138- 92 CPIN-roll 3/18" X 3/4" c ettt TEEEEE!
9 C 15935 BRACKET - height adjust » »« e o e s e v e veveronneeronaain]
A 10 111- 203 BOLT - 5/16" x 1" NC rd, hd, SQUATE NECK « v v » = s s s e s asass 1
11 C ° 14768 . SPACER - height adjust » - e« o v - s + e teeenaeaa, 1
12 195- 2021  WASHER - 21/64" X 1-1/4"v e s v v v ivintmivesianncansns 1
13 131- 176 NUT -lock 5/16" NC heX + + s o cv s cenrrreesnaanasosss 1
14 . C 18745 STUD - gauge wheel (H40 and H44) -+ - - - « v v v v s e reeass 2
14 C 14966 STUD - gauge wheel (H4B) e + v - o s o v v v e v e voencennannsn, 2
16 C 19555 WHEEL - gauge (H40 and H44)« « « v v v v « I I PP 2
15 C 19556 CWHEEL - gauge (HAB) + <« v v v v s es st v nuenansns teeeeasa 3
16, 195- 533 . WASHER-1/2" ...... e e e 4
- 17 182~ 21 .  LOCKWASHER - 3/8" ..... ettt een et 2
18 129- 103 ' - NUT - 3/8" NCHEX ¢« v v vecrrnencansniennnronesinaal
19 C 17648 . BRACKET - front mounting - = « =+ = + s s o2+ + 4 R 1
20 C 16569 ' . BRACKET -idler ¢+ v s s nervnnawass f et s edattaccnnen s a1
21 . C 186575 BRACKET - idler arm « - « v v e e v e vavmnnadnannaens e el
22 C 17597 BUSHING - idler 8Tm: e« - -+ s s s e s e neeonuannsnseonsssn 2
23 113- 209 BOLT = 3/B" X 1-1/2" NC heX v« s e st s e assnonsansonnnas 2
24 C 12284 BUSHING - idler pulley v e s s u vt v tecennsvososenad e e 3
25 C ' 10483 PULLEY «idleT « v v v s cvontanancneneaes s e 2
26 195- 525 WASHER « 3/B" + v e i i i i e v s vt nemnn s ettt 4
27 131- 178 NUT - 1ock 3/8" NC heX s e eavevnnnnsons R LI T A 2
28 C 14482 SPRING - idler » « » « o » e wreseliaesatenaeiann 1
29 C 142869 NUT -belt tenSion e +' ¢ s s s 2w s s s v s n s s s s« P, 1
300 C 16582 SCREW - idler adjust- - -+« .- e e e e !
31 138- 319 PIN - 7011 3/16" X 1-1/4" + « et e v et tvvanannmncnnnnnsns 1
T 32 132- 311 PIN = COMET « o o v v v o s nso. f e ia e aaanaaaaa el
33 C 16574 ROD -pivot- e e o v v v e v v v ns D L Ceereseean]
34 132- 310 PIN = COtEET ¢ ¢ 2 o ¢ 2t v v s s 2 ¢ v 58 4 usnmoa b e s e ree e 4
35 113~ 208 ® BOLT -3/8"X1-1/4"NCheX-«sveuececsn-n- e 2
36 C 16573 SPACER- -« - - - . e s e aa e a e el e 2
37 131- 1114 NUT - lock 3/8" NC hex jam «« e s s v veenensos P e, 2 .
: 38 C 16824 - FRAME - rear mounting« « =« =+ s+« 0+« e e e 1
v 38 C 17048 PINe«oorennnvonn B Iy pA
: T 40 131~ 165 NUT = 1/2" NCReX + v o vnvvitonnnnnnnnesan e e e V4
41 C 10821 . PIN-clevis 1/2" X /8"« s v o e ualican.. e e 4
42 € 10898 PIN - safety -+ .. .. e e e e m e n e et 8
43 C 17686  BOLT -"J" «ccven-n.. b e et aa et eae s 9
44 C 18315 . LINK - lift, short {used with Models 210, 220, 224, 644 and 646)+ « » + » « « 2
: 45 C 18338 LINK - lift, long (used with Models 442, 444 and 446) » - - » - = = =+ = » .. 2
; .46 195- 533 WASHER - 1/2" (H460Dly) - s v+ voaancnsomnns eeredee g
47 C 20005 PIN - height adjust - - » v+ v oo .. fhe st as e I |
: Printed in U.S.A, o April 1978




CASE ROTARY MOWER, DOZER BLADE AND DUMP CART

f—

MODEL

REF, PART NO,
1 C 16524
1 C 16525

2 C 10871,

2 C 14440

3. 111- 203

3 111- 203

4 192-  20.

4  1i82- 20

5. 129~ 102 -

5 129- 102

6- C 16805

7 C 22741

8 - C 16515

9- ° C .16503

10 .C 17890

11 € 16864

12 111- 382

13, 192- .21
-14 129- -103

15 € 10888

16 113~ 713

17 131- 1112

18 C 16529

19. C 16530

20 195- 541
21 - 132- 310

22 C 1651

23 195- 533

24 132- 77

25 195- 2135

26 C 22024

27 C 10888

28 141-° 56

321- 1571
C 17201
-

=£_'f_'.,~\-

Printed in U.S.A.

13

H50 AND H54 DO%ER BLADE
DESCRIPTION : ' . REQ'D
BLADE - (H50) (44" . v v e vnnnnnn R |
BLADE - H54 (54"} v v v e v v v u Cressrarienaneaas I |
EDGE - H50 (44") -------- ?b LR R A I -‘t ----- ‘e -. - s a8 s a2 & 1
EDGE - H54 (54")e » -v v v e vacdunonacnncs . 1
BOLT - 5/16" x 1" NC rd. hd. square neck (H50)........ siss8
BOLT - 5/16' x 1" NC rd. hd, squareneck (H54) . ..... .. ... .9
LOCKWASHER - 5/16" (H50) . o v v v v evosnn Pas et sesnena 8
LOCKWASHER - 5/16" (H54) o v oo vt ceveenenanenenas .9
NUT.- 5/16" NC hex (H50)....... .o P 2
" NUT -5/16"NC hex (H54) . v v v v v e e A Cerneseaa .9
SPRING ~blade . . . ... i iiissssasanandanasnnancnas 2
BRACKET - Pivot v evv.cevn. e eree e e ..1
 BRACKET -center push . « ¢ v e e e v v v venmecnase e e s m o -1
BRACKET - TeAT -SUPPOTE 2o e 0 v o 0o aaa-= We s e msen s 1
ARM = lifte v o v v e v vunceccenmancaannnens cee e ve.al
UBKID Lt i U 2
BOLT - 3/8" x1" NC rd, hd, SQUAare neck .u.coecevensaas “el
LOCKWASHER = 3/8" 44 it st i e s neneaasnscnnnnenanens 2
NUT - 3/8"'NChex ......c.uu-.. fommreesranannanasn2
- PIN-=10CK o cvuvananns et aeecan e renaa AP Wl
BOLT - 3/4" x1-3/4" NC heX . v v e veeenrennnanaans PR |
NUT -lock 3/4"NChex ......... s PR T
ROD -~ front pivot. o v v v = v 4 & P awsoaans e e m e enen Maenal
ROD -rearplvol . . . .. . i i s ianvronasenannnnanas I
WASHER - 5/8" . . o i i i ieeenernvnnannas eea e N
DIN - COttEr 1/8" X 1™ v v v v oee e e vemse e m s e 7
LINK - lift ...... e e raaaesaerrrereen .1
WASHER = 1/2" . s s sttt e ts st ttcsenensassannannnes 2
PIN - cotter 5/32" x 2" ...... e e e e T |
WASHER - 1-5/16" ........ e et e e cece s e a. .1
ROD - lft. oot v esecmeeennnns eeeen i e 1
PIN-- safety ... .. e 2
PIN - clevis 1/2" x1-3/8" i oiiiieinnennnnnns e 1
DECAL - CASE . Vet s s v enalnossonnasasssnssnsnss i
DECAL -safety. ..ot i v et i v v nnioninnasas e P |

I
i
, - . :  April1878°




i<

GASE ROTA RY MOWER DOZER BLADE AND DuUMP CA RT 15
MODEL EBO DUMP 'CART
) 220 222, 442 AND 444 COMPACT TRACTORS

* REF. PART NO., . - DESCRIPTION ' REQ'D
1 NSSs - ., BODYsevsan R R Th e e e s aanean .,
2 C 13547 TAILGATE = cr rvosverasace TR R 1
-3 131- 176 NUT - lock 5/16™ NC hex. /) R R L e e =1
4 195~ 2027 WASHER - 11/32" ID ZP s - s e s e v rasccsesnonnossnunenss 1
5 C 11942 SPRH\IG-release....7.........-;...-.._ ...... LR 1
6 C 13859 - LEVER - releasee s cocnvssnsnsan T 1
7 113« 111 BOLT - 5/16™ x 2-1/2" NC hex A 1
8 131- 1181 NUT -1ock 3/8" NCheX ZP: e s annnananccnnsasnnsnansenns 4

- 8. 113- 2086 BOLT - 3/8" X 3/4" NC HEX ZP s vs tovoenoonsaomercrenn 4
10 ¢ 14072 TONGUE = fTONt o« » v v mv s gmornovonenaanas e el
11 C 14073 TONGUE - reaT + o « = = » EI I TP M r e e e s et 1
12 195~ 533 . WASHER.- pla_ml ........ -
13 321- 1571 DECALs e o ¢t e ta'e v v e nnnnase R I I s ae
14 © 14221 | BUSHING - f1anged e » o+ st c v ensnsecnnsnnnnanionsass e 2
15 C 24984 WHEEL - centered hub {used with C13920 axle)(mciudes beanngs) ...... 2
16 219- 1 FITTING - JubE - « ¢ 2+ ¢ s a b c v msearsinanmensannnsesind
17 C 13920 SHAFT - axle 33-3/4" (Used with A’?OOGS wheel) » s s s e nnnecan 1
18 C. 10888 PIN -hitCh « ¢ « c a s ot ¢ s s nvnceensia e e et a e 1
19 132- 306 "PIN - cotter 3/16" X 1-3/4" ZP i ve e crrnnennn e e 2

///
Printed in U.S.A, . . © _ April 1978
.//
- w/’
///‘




B - - o ] . S - S . . R
6 . o : _ | . I /CASE ROTARY MOWER, DOZER BLADE AND DUMP CART 17

MODEL EG65 DUMP CART EXTENSIONS

REF. PART NO., - DESCRIPTION i REQ'D

1- C 17276°  BOARD - front..... 't
i \ 2 T 172m BOARD - 8108 v o v v v'ieinenvnnenanons fenaa crrean -y
3 C 17279 BRACKET - Support Sides o v s e o s evoeensn e v raseneeaeann 4

4 C 17280 ° BRACKET - SUPPOTE EFONE « v voe v v v oo vmes e sens A 2

5 C 17278 BRACKET = SEOD & v e s o e nverenns P "

6  11i- 111 BOLT - 1/4" x 1" NC rd. hd. squareneck ... ....eoeoeo.... 18

7 192- 19 LOCKWASHER - 1/4" ... ....... S S 18

8 . "129- 101 NUT - 1/4"NChex .....cceeea. e ea e el 18

g 195- 518 WASHER -'1/4",,...... b et ceeermasemaaransesasiene 6

.k LY
7
Printed in T.8.A. April 1978




s | B a | : - SR  CASE MODEL H80 AND H84. SNOWBLOWER o =

AUGER, CHUTE CONTROL AND LIFT ASSEMBLY

REF, PART NO. : DESCRIPTION . REQ'D
1 C 16159 HOUSING - auger 38" (used prior to S/NF20182) s v cavcevonas i
\' 1 C 18311. ' HOUSING - auger 48" (used prior t0 §/N G20205) « + c e o 0o v e s 1
2 C 19820 .  HOUSING - auger 38" (used S/N F20182 and 2bove)s « oo v v e v s« 1
2 C 19718 HOUSING ~ auger 48" (used S/N G20205 and 3bove)s e e v nn e « 1
3 C 19734 HUB - auger mounting (used S/N F20182 & G20205 and above) .. 2
4 C 15186 SHAFT - auger mounting (used with C18159 & C16311 housing} . . 2
5 113~ . 208 BOLT - 3/8B%x3/4"NCheXesewvowean B B
6 192- 21 LOCKWASHER - 3/8" ZPes s nn... e Ceereeeaes Q
7 128- 103 NUT - 3/8"NCHeXZP e eovvveennsnnnnaisoscnannns 9
8 C 15190 SKID -~ shoe (used with C16159 & C16311 housing)s « o - . e v eaa 2
9 111- 342 - BOLT - 3/8 x1" NC round head, long squareneck ««vecenuua. 4
10 7 195- 525 WASHER ~ 3/8" ZPu s vt evn v sn te st en e v e emaaan « 17
11 C 15248 "SHROUD v -4 v vevenrennnas s e ecesserasavirnsrecans 1
12 C 16940 DEFLECTOR + ¢« s e e s sanuusenn L 1
13 113- 1. BOLT -1/4x1/2" NChexZP vevvverrenennean P e s e nen 2
14 131- 1102 . NUT - lock 1/4" NChex ZP v v v . . . e e e 2
15  111- 340 BOLT - 3/8 x 3/4"'NC round head, short square neck « + « v o o . . 3
16 D 33544 WASHER - dished 25/84 X 1" 0.1\ « v e s 2 v v s s St e v Enasee 2
17 - C. 227714 . WINGNUT - deflector Jocking « « v« o o o = v o s s s soveseeas aeee B
18 C 15334 BRACKET - chute holddOWn « « e s « e e v v v v e es s s 3
18 111- 202 BOLT - 5/16 x 3/4" NC round head, square neck (H80) "+ « .. ... g9
19° 111- 202 BOLT - 5/16 x 3/4" NC round head, square neck (H84) « ... ... 11
20 192- 20 LOCKWASHER - 5/16" ZP (H80) « . . » . B 9
20 192- 20 - LOCKWASHER - 5/16" ZD (H84) « + « ¢ v v v u... e, 11
21  129- 102 NUT - 5/16" NChex ZP (H80) e ¢ « e v v v e wwns L 9
21 129- 102 NUT - 5/16" NC hex ZP (H84) e » '« f oo i venrnfoonnancnnnns 11
22 113- 102 . BOLT - 5/16 X'3/4" NC hex ZP (used with C16159 & C16311 "
housingh « ¢ v o v v v i e vl it i i e e e e e sese ]
23 C 15244 ROD - chute control «evvvvvvnvecnnns.. fetsanncnsan vl
24 ¢ 15277 SPACER & vvvvvennnnrennennennnn. et e, 1
25 C 15240 BRACKET—controlrod.,-‘............., ...... S |
26 132- 320 PIN - cotter 3/32 x3/4". « v e v vt vuvnnvnn tdieersean. 3
27 C 14583 - JOINT - BIOCK. + s v o s n e s oevnvenn P st e st e e i
28 C 175 SKID - shoe (used with C17899 & 17900 housingle v oo e v s v v 2
29" -113- 413 BOLT -~ 1/2 X 1-3/4" NC hEX s o v v v e vmnverennennn eeea. 2
30  195- 534 WASHER = 1/2" v v it e et vnnnenn e r e e et e e 2
31 C 18770 BUSHING + « « et ot vnvenvesonnnrenennan e, .2
32 131- 185 NUT -lock 1/2" NC HeXe o s 0 pawsns P IS T T, 2
33 C 14584 CRANK - chute+s s v v v s s tesesaae. hersane e e e s e 1
34 C 16309 ARM - Lift v euvnpecnnnaana. e e el
35, 195- 541 WASHER - 21/32 x 1-5/16" ZP ¢ vv i e et v i sns s nan e i
38 195~ 2134 WASHER - 1-3/16 x 2-1/4’f 7 e reae- 2
37 C 10898 PIN = S2E0EY ¢ -+ ¢ o v o v meoenmnsnnsnssnsasnnnnnns el
38/ 132-° 34 - PIN-cotter....... e e e e m e e e asr e ae s e e 1
39 C 17 BLADE - snowblower (HB4)s ¢ et vttt it ittt e 1
39|‘ C 17878 . BLADE - snowblower (H80)..... I S S 1
r
|
|
Printed in U.S.A. . ‘ April 1978
|

g ot 5




20 : o ‘ ‘ : : ' ' CASE MODEL HBO AND HB4 SNOWBLOWER 21 .
- - DRIVE ASSEMBLY
REF, PART NO, . DESCRIPTION ‘ REQ'D
1 C 15514 'FIANGETTE"""'""'-""""‘"“'“"""""4_
2 C 14419 BEARING ~ includes collar and setscrews =+ +seseosu . s 2
3 111~ 202 BOLT - 5/16 x 3/4" NC round head, square neck, ZP s+ ++0 .+ 4
4°_.192- 20 - LOCKWASHER-'S/IG“ZP-'-----'--------------------4 ]
5, -129- 102 -° NUT -~ 5/16" NC hex ZP '..».-.........7.............._4-‘
S " 14579 SPROCKET - drive 16100th + s ceevtonetinnnncevannnns |
7 178-" 858 SETSCREW-'&KISXS/B"---------------- ..... R
8 126- 18 -KEY - Woodruff #9 ........'.......................2_
9 c 17724 SHAFT_dri‘re.(HM)o----o-..-.--‘-.oc-----oo-----o.1
8. C 17723 SHAFT—drive(HBO)-----"'--------'-----r-------*-'1
10 -178- B58 . SETSCREW-5/16}:3/8"""""'""""“""""'2
11 C . 161189 PULLEY ~driveshaft « =+ + st cevnaaceensncnnanannsas]
12 111- 349 ° BOLT - 3/8 x 2-1/2" NC round head, square neck= «« e rses e ]
13 195- 2029 - WASHER—7/16x1-1/4"O.D.ZP----*-"","“"'-"""2
14 C 16158 -BLOCK-~ chain tightener (used prior to S/N F20182 & G20205)s « « 1
15 131- 178 NUT - lock 3/8" ZP»+«+ -+ teesas v erarrrrsarenes ]
16 ‘ _ 'CHAIN - auger drive 74 pitches #40 roller chain, usge:
B 12470 CHAIN - 50 links #40 ., ... ... crrresans cs s avecasne 1
B 12471 CHAIN - 20 links #40 . oo v vvsnnrnmnneneas wesenes 1
B 12501 LINK - connecting #40....... fe s s e as s anaa P |
B 12503 LINK - roller #40. s v e vt e v vrrvvevnanoasanssnsns 1
17 B 12502 CLINK - offset #40 . . .. 00 v n W S F e et s s e ann 2
18 C 14421 BEARINGaaugér.........,..........._...............'2 .
18 195- 545 WASHER - spacer 13/16",..... v rarase e fti b aeaens JAR
20 C 16108 AUGER - 38" (HB0) .. . v v v vy n v S IP “esimsanae wes 1
L 20 - C 16179 AUGER - 48" (HB4} . . . .. v v s e us. srssns B N |
.’
1
t
1
!
|
i
A
| l
] \ _
+

Printed in U.S.A, - o - April 1978




CASE MODEL HBO AND H84 SNOWBLOWER = g3 °
7 . : - . - . .

e A A ER =

22 )
BELTS AND  IDLER ASSEMBLY
’ ‘I .
REF. PART NO, - - ' DESCRIPTION S REQ'D
1 113- 206 BOLT - 3/8x3/4" NCheX ZP svevevassnenssa RIS |
\ 2° 193- 88 _.WASHER ~ 3/8" internal tooth- = » = » » R AR N

-3 C 10483 . PULLEY - jdler s« =« =« S EE B ase s it e eaann R I |
. .4 C 12264 - = BUSHING -~ idler {used prior to S/N F20182 & G20205) ¢ s e en e 1
5 131- 178 NUT-lock3/8"NChexZP---;-------.-_-------z-.----2
6 C 16853 ARM-ldlEI' L T R T R, ‘s ._.'.. 1
i ‘. 16714 BUSHING - idler arm s s-vsssssa e R RS |
8 .C 16745 BOLT - shoulder »»s s+ =+ » s e rseasa R trsensenna }
9 195- 533 WASHER - 1/2" ZPs + o - -« I S T, - 1
10 F 51571 PULLEY backs:l_de 1dler -- L I I R R LI S R N, . 1
1 ; : . 11 113- 412 - BOLT -1/2x1-3/4"NCheX ZPr e revecoarasensoanaya 1
. . 12 g 131- 185 NUT - lock 1/2" NChex ZP + s s versessss st R |
13 ' C 18870 "SPRING ~ fdlers s« « =4 s v s o s anttamesoncsnsacnsesscnsess. 1
14 C 23949 | BELT - use on H80 and H84 with models 220 and 222 -------- 1
14 -C 23950 ' , BELT - use on H84 with models 442 and 444 - - ¢+ . R |

15 NSS . "FRAME ~ idler {used prior to 5/N F20182 & G20205)
. . ’ order 1tems 16 a_nd 17) --------- AL RN R 1
-16 C. 1713 FRAME -idler, ., 0veuue.. it et et s an e e 1
17°, 132- 318 = PIN- cotter........ C et e ettt AR !
5. 321- 1571 DECAL - "CASE" . it e it e vt i snanennannnns esenas 1
t.C 17462 DECAL - belt installation. « o« v v e o e v e vevanennens ceeen 1
\ . 321- 4199 . DECAL - "WARNING” & . .ttt vt et v e vennnnes S asnsas a1l
- . ‘ ’ . . .

o
it
USED ON H80 S/N F20182 AND AFTER
.USED ON H84 5/N G20205 AND AFTER ) _ : _ . ‘ E
) ’ : BELT ILLUSTRATION AS VIEWED ) ) ) _ T

FROM FRONT LEFT SIDE.

-t

: : : ' o Printed in U.S.A. o L . April 1978




| _ ~ NUMERICALINDEX -~ 7 : NUMERICAL INDEX -
PART - PAGE * REF. . PART . PAGE  REF. PART . PAGE  REF. i : _ . L : ,
NO. . No. NO."  No- .. NO.  NO. NO. _NO. NO. :%“T . PAGE  REF.  PART PAGE 'REF.  PART . PAGE REF.
- , . . Yo . ‘No. . NO.”  NoO. NO. NO. NO. : NO. . NO.
A 63279 7 24" | ¢ 15186 19 4 c 17276 - 17 1 : g _ )
A 63279 9 2% |'c 15180 19 8| ¢ 17277 17 2\ ¢ HARDWARE CODE NUMBERS 131 1127 7 13 321. 1571 13 .
A 70280 7 2 - | ¢ . 15240 19 25|- c— 72708 " 17 5 1. T 131+ 1127 9 13 321. 1571 15 13 \
A 70280 ® 2. | ¢ 15243 18 2l ¢ 17278 .17 3 1 202 & 1 131 1181 15 8 321- 1571 43
A 70514 5 10 C 15248 19 n| .c 17280 17 a 1. 2072 19 5| 137 34 190 . 38 321 ' 4199 23
B 12470 21 c + 15277 19 24 C 17462 0 - 23 . : S 202 . 19 19 132 77 . 13 24 321- 4381 5
B 12471 21 c 15334 19 18 C 17507 1 22 S 202-. 21 - 3 1322 306 15 19
B 12500 . 21 . - c .15814 - 21 1 c 17648 11 - 19 S 1. g3 0 I 310 5 12
B 12502 210 17 | ¢C 15560 5 17 c 17666 7 v e 203 12 3| 1 om0 oo 2
B 12503 21 c 15561 5. 17 C 17666 - 9 1 S 1. o3 13 2 132- 310 172
c 10463 11 25 c 15662 5 17 c 17686 1 43 : L 11 317 p ” 132- 3n 11 32
c 10463 23 3 c 15604 7 7| ¢ .13 23 16 _ 11- 340 1 1g 132- 318 23 17
.C 10482 1 7 |c 15808 . - 7| C - 17723 21 9 S 342 19 g | 132 .32 - 19 2 -
c 10810 7 1 c 15615 9 15 c 17724, 21 8 S 1 Y R 12 138 . 177 1 6
c - . 10810 g 11 c’ 15616 -9 25 C 17776 19 28 . 11 362 7 18 - 138 92 "1 8
c 10821 11 a1 lc o iss34 5 6| :C 17776 .- - 18 39 SR LB %2 .9 1g | 1% . 319 1 31
c 10822, 7 3 c 15639 5 Bl , C 17878 - .19 39 Jo11- 362 13 12 141 56 w13 28
c 10822 9 3 c 15640, 5 6 C 17890 13 10 . 13- 1- 19 13 178- BSB 2 7
c 10871 13 2 | 15675 5 4| . ¢ 18315 © 11 - 13 fe2 - " B Z 178 858 ‘21, 10
c - 1oss8 13 15 c 15679 5 3| ¢ 18338 1 13- 102 19 22 187- 1036 - 5 .5
C 10888 15 18 C 15680 5 3| ¢C 18770 19 13 11 15 > |- 187 1038 1 3
¢ 10898 1 a2 |c 15681: 5 3| ¢ 18925 . 5 13 208 7 g | 192 - 19 17 7
c 10898 13 27 c 15763 7 6 C 18927 .5 13 205 9 9 192- 20 5 8
c 10898 - 19 37 c 15763 9 6 c .18032 5 13- 206 7 14 192- 20 13 4
c 10942 7 4 C. 15935 5 g| c¢. 19272 5 3208 .8 14 | o 20 13 4
C 10942- 9 4 C 15935 1. 91 . C 19555 1 13- . 208 15 g 192- 20 19 20 -
j C 11942 15 5 C. 15956 5 1 ¢ . 19556 ° 11 1 15 13 208 19 5 192- . 20 - 21 4
| - o 12251 7 16 C 16963 7 15 ¢’ . 19718 19 2 13- 206 23 1 192 - 21 "5 15 : '
c 12251 g I 16 c 16108 21 2.4 ¢ 19734 19 . 3 13- 208 11 35| 192 21 710 . .
c. 12264 1M .- 24 c 18119 21 11 c 19820 - 19, 2 Bk 209 1 o3 | 192 21 - 9 10 ' '
c 12264 23 4 o 16158 2i 14 c - 20005 1 47 ST 412 19 7 29 192. 21 . 17
c 12519 5 - c 16159 - 19 1o.C 21587 . 7 - 12 13- 412 23 11 182- 21 .13 13
| c. 13547 1§ 2 ]¢c 18179 21 20 c 21581 9 12 13- 713 13 16 182. 21 19 "8
| c 13859, 15 6- | C 16308 19 34 c 22024 - 13 26 % 18 o M| e - 68 2 2
c 13620 15 17 |c 16311 19 1| e . 22707 5 2- %- 19 . 7 g | 195 ~ 108 .05 11
-C . 14072 15 10 c 16503 - 13 9 c 22708 5 T2 26- 19 g9 5 195 . 918 17 8 . _ . .
c 12073 15 1 c 16515 13 8| ¢ 22747 13 7 28- 101 47 o | 12 B A ST . ' B
c . 14221 ‘15 14 C- 16524 13 1 C 22774 19 17 29- 102 55 " g 195. . 525 9 21 : :
c 14269 11 - 29 c 16525 13 1 C 23807 5 .20 BT 102 3 5 185 525 1 26
C 14419 21 2 C 16529 13 18 c 23808 | 5 20 29 102 19~ oy | 195 8B - 19 10 .
C 14421 21 18 C 16530 13 7 19 c 23810 5 2 L 102 21 B 196. . 530 7 19
o] 14440 13 2 c 16531 13 22 C - 23949 23 .. 14 .29 . 103 . B “ 16 J1e5- . 830 g - 19
C 14482 7 23 | ¢ 16562 11 30| € 23950 23 14 29 103 11 8 | 195 53 1 16
C 14482 9 23 |c- 16569 1 20 C - 24441 7 8 - 103 13 ¢ 14 | V98 533 1 46 A -
c 14482 11 28 c 16573 1 36 C 24442 7 8 9- 103 19 s 195- 533 . 13 23 )
| c 14579 21 6 c 16574 11 33 C 24443 9 24 31- 165 11 40 195- 5337 .16 - 12 ' = _
| c 14583 19 27 c . 16575 11 21 C 24707 11 1 A © 3. 165 19 22 195- - 533 23 g T -
| . C . 14584 19 33 C 16664- 13~ 11 C 24708 1 C 3. 165 23 12 195 . +534 19 0. |- -
| C 14731 7 17 c . 16714 23 7 c 24709 11 1 SO 176 11 13 195. . 541 . 13 20
| C 14731, . 9 17 C 16745 11 14 o 24964 - 15 15 3- - 178 15 . 3 | 19%7 - - 541 19 35
o 14768 7 20 c 16746 23 g D 33544 © 19 16 T3 - . 178 g 29 195- 545 21 19
c 14768 9 20 C- 16805 13 6 F 51571 23 10 31- 178 9 9 195 2021 11 12 .} :
. C 14768 m. 1 Jc 16824 | 11. 38 ‘ - 178 11 - 27 195 w2027 15 4 =
: C 14886 | : 8 c 16853 23 -B - 178 M1 15 195- 2029 - 21 13 C .
C 14802 - 5 . 13 ¢ 16870 23 13 . : 1- 178 - 23 . g | 195 ..213¢ . 19 36
c 14032 112 c - 16940 " 19 12 R . 1102 . 19 14 1195 2135 . 13 . 25
c 14932 1 2 ¢ . 17048 .11 38 ' SN 1112 13 17 219 1 15 16
c 14966. 1 14 o 17201, 13 . . , L D3 -1114 1 37 | 321 1571 - 5




- ROTARY MOWER £ I - :
J, K- LJ Ml N (40}{44"46} o U, . . - . n
: . SNOWCASTER _ - . .
J, K. L, M, NP, R, S {80){84) ~ : _ ALPHABETICAL INDEX
" UTILITY BLADE- » : -l
. A K, L (50K54) ST . ) ’
‘Parts Catalog J1260  ° - : . MOWER SECTION
This Parts Catalog replaces catalog H1250 - A Page . Grfd‘. :
. | AxiE - R 15-17 E14-F2
. 3-93-RP-500-139 Bearings . ............ e 11-13 E10-E12 .
- Belts . .. ... ... ... ... ... e e 5-7.. ‘E4-E6
Bladés- . ................ e 11-13 E10-E12
Decals ... oL ci oo e 28 F14
Decks . .. ... e, .. .57 E4-EB
Guards and Covers .. ...... el ‘5-7. E4-E6 .
Housing, Spindle . . .. ... ... ..., ... ... 11-13 E10-E12
\dler, Deck ... .. [P e L1113 E10-E12.
idier, Drive ....... e e e e 15-17 E14-F2
‘ Kits, Roller . . . .. ............... e .9 " E8
Lift Assembly . ........ e e e e 15-19 E14-F2
Pulleys, Deck’ . .. ... R O R E10-E12
. Rollers, Rubber . .. . . .. ... . .. 5-9 E4-E8 .
4 Spindles . ... ... e e e 11-13 .  E10-E12
Wheels, Gauge . .................... 15-17 °  E14-F2 .
SNOWCASTER SECTION
. o © Auger ., ..... .l 23 F8
- Auger Housing .............. e 1.19-21 F4-F6
R Bearings. ... ... ... . .23 Fgy -
| BEltS © .\t e 25 F10
" Chain - Auger .........1....... e 0237 F8
/ : Chute Assembly . ........ e L. 19-21 " F4:F6
[ S : . . c T Decals ......... ... 28-31  ° F14-G2
;o ' o . , _ ' : : Drive Assembly .. ... .. e 23 " F8 -
/ N o : . - dler Assembly . ...... e e e ..25 F10
. S ' : : -7 - LiftAssémbly .......... .. S - 18-21 F4-F6
. APPLICATION CHART ' . ' . _ . . . ' .
— ‘j ) . A . ' _ g L S -UTILITY BLADE SECTION _
’ MODEL DESIGNATIONS  ~ | . TRACTOR APPLICATION -~ . S Biade ’ A T F12
- L ' : . 210 | 220 | 222 | 224 | 296.1 424 | a4s | 448 | 624 | 646 | 648 ' Decals ........................0. ..29-31' ‘F14-G2
© . . 7 - : Lift Arm. oo Ll 27 . Fi2
J, K. b, M. N (40) Rotary Mower - x| x ] x{wxpxfaofm]lm w|lo]om] - .+ Mounting Bracket . ... . URSRRURORE ST SRR P
J, K L, M, N (44) Rotary Mower x x| x x| x| x| x| x| x| x ' S ' |
J, K, L, M, N, {46) Rotary Mower 1) 1l x |I™x X X X X X X | x ' . ' . NOTE: See grid A2 for - N
‘ : T ‘ - - o . G84 S t
J K L M, N, PR, S(8) Snoweaster | X | X | X | X | X | (0[] m S .. (80, G54 Snowcasters
* |4 K LM N,P, R, S (84) Snowcaster . ‘ ; N . " NOTE: See grid B2 for -
: —— e g my X XX XX % - . — G40, G44, G46 Rotary Mowers,
) . , X X X[ Mo - r _ -G3, Gb Mounting Kits
| 9 K, L-184) Utility Blade ' Ml x| x| x| x| x]|:x 1 | NOTE: See grid C2for.-
' - ' - 40, H44, H46 Rotary Mowers,
H50, H54 Dozer Blades,
- . . : - . . ‘ A E60 Dump Cart, ,
(1) Will fit, but not recommended : . ' ’ T . ) o H80, H84 Snowblower
. __’/,_,f \ - ‘ . - . i ) ) . -
Printed in U.S.A. o S : T _ o ST B S : A

o




MODEL J, K, L. M, N(40}(44H46) ROTARY MOWER J - . B
DECK BELTS AND DECK COVERS
_YseforJ, K, L, M(40H44H45i
)~ - REF. PARTNO. __-DESCRIPTION REQ'D
1 NSS DECK -mower J40, K40, L40, M40.(38") (use C28455 and C30841) ...... i .
1 NgM DECK - mower J44, K44, L44, M44 (44”) {use C28463 and C30841) ...... 1
1/N S - DECK - mower J46, K48, L46, M46 (48"} (use C28470 and C30841) ...... 1
. C . 23810 BELT - mower deck, J40, K40, L40, M40 . ............ ... .c...o.nn 1
-2 c . 22707 BELT - mower deck, J44, K44, L44 M44 ... .. ... S SR
2 C 22708 BELT - mower deck,; J46, K46, L46, M46 . .......... .. ......... e -1
3 C 26809 GUARD -deck belt, J40, K40, L40, M40 . . ... ... .. ... R R
3 C 26310 . GUARD - deck belt, J44, K44, L44, . M44 .. ... ... R e o
3 C -26811 GUARD - deck belt, J46, K46, L46, M&6 . ... .................. ... T
- 4 c 15675* COVER - deck, small (early production) . . ... e e 1
5 187- 1036 . SCREW-1/4"x1/2" NC hex self- tapping . ... ..... ... e UAR
6 C 15640 - BAR - toe guard, J40 {early production only} .. ... P S 1
6 o 15639 BAR - toe guard, J44 (early productiononly) ............... e e 1
6 c 15634 . BAR - toe'guard, J46 (early productiononly) ................ . 1
7 13- 102 BOLT-56/18"x3/4" NChexZP................ e s . 2
8 193- 29. . LOCKWASHER-5/16" ZP, internaltooth .......... e N 2
9 131- m NUT-5/16"NC hexZPflange lock ... ... ..o it aans 5 .
=10 C 28976 ROLLER - 2/1/ 2 x 2378 i i e eeai e 2
11 195- 108 WASHER-G5/8"ZP ...... P 2
12 132- 310 PIN - cotter 1/8 X 1 i i e e s 2
13 c 14892 SHAFT -rearvroller .. ... ... e e e 2.
14 111 37N *BOLT-3/8"x1"NCrd.hd.square neck . ........oouenrinirnnrnennns 2
. 1B 192- Al LOCK WASHER -3/8"2ZP ........ . e e 2
16 129- 103 NUT =378 NC REX ZP ..ttt e e e et e i 2
17 C 15562 BRACKET - axie pivot, J40, K40, L40 .................. P 1
17 C- - 15560 BRACKET - axle pivot, J44, K44, L44 ... . ..... .................. R 1
17 -C 15561 BRACKET - axle pivot, J46, K46, L46 .. ........ e e 1
18 111- 132 BOLT-5/16" x3/4" rd. hd.squateneck .............. ... ovvn. e 5
19 C 15935 BRACKET -heightad]. .......... ... . o e 1
- 20 Cc - 23358 _ BELT - drive (Use with 210, 220, 222, 224 and 226 trac‘tors) ............. 1
20 - C 23359 " BELT - drive {Use with 444, 446 and 448 tractors) ~.........c...... S 1
d .20 C 23808 ' BELT - drivé'{Use with 645 and 648 tractors} .. ... . .. .. e . 1
20 - C 23810 BELT - drive (Use with 644 S/N 9698343 and after} ...... [ 1
20 C 23807 BELT - drive {used with 844 priorto S/N 0698343)............ . 1
21 NSS. KIT - spring and decal {J46 used prior to S/N D48376) ...... e 1
22 C - 21942 SPRING-Idler. . o e e e e e e 1
23 c 31494 DECAL - beltinstallation ............... e 1
C 26485, BT o T -V e 1
C 15590 . SKID-front R.H. ........ s et iaaaaeaens 1
’ C 18821 SKID-front LLH. .. ... ... it [P 1
: : DT ;
*used before S/N:
J40 and K40 - AA 13699
J44 and K44 - BB 14443
J46 and K46 - DD 15449 .
: NOTE: Optional roller kits to replace skids
. (See page 9 for parts)
33139 KIT - front rollers (H, J, K, L, M, N40)
C33140 KIT - front rollers (H, J, K, L, M, N44) : .
___C3M KIT - front rollers (H, J, K, L, M, N46) - : : ' : -
. S . [ = - ' C33142 KIT - rear roller {all above models) - - S
- USED ON MODELS PRIOR TO 1975 ° Co ’ ’ . o '
. st . ! . v, .
—— ‘ - - . v Printedin U.S.A, . o 1 March1993




. MODEL J, K, L, M, N(40)(44}(46) ROTARY MOWERS S 7
» : DECK, BELTS AND DECK COVERS
L - : : : Use for N40, N44, N46
= . N N a4 . . . . .
B o " 'REF. PART NO. DESCRIPTION S REQ'D
) 1 C 28455 -DECK - mower N4D (387) {970 mm) ... ..............._. e 1
” 1 C 28463 DECK - mower N44 (44"} (1120 mm} ... ...... ., P e 1
A C 28470 DECK - mower NAG {48 {1220mm) ... .. ... ... oo 1
2 C 23810 BELT -mowerdeck, N0 . ...................... e 1
2 ¢ . 22707 BELT - mowerdeck, N44 . ... ... .... e e o1
2 C 22708 BELT - mower deck, N46e. . . . e e e e 1
3 C -26809 GUARD -deckbelt, N4O . . ... .. ... .. . ... . .. il 1
3. C . 26810 GUARD -deck belt, Nd4 . ... ... ... s [P, 1
3 c 26811 GUARD -deckbelt, NA6 .. ... ................. e T 1
4 C 30841 , -DEFLECTOR-chute ..............ccoieiieinn.... P 1
5 187- M36 _SCREW - 1/4" x 1/2” NC hex self- tapplng .............. P . UAR
6 - 192- 20 - LOCKWASHER-5/16" ......... R, 3
7 131- 911 ° NUT-5/18"NChexZPflange .....c.onviurinneneenenoo.. e 2
8 129- 102 MUT-5/16" NChexZP............ . P e . 5
9 A111- 371 BOLT-3/8"x1"NCrd. hd. squareneck .................... U 2
10 192- 21 LOCKWASHER-3/872ZP ... . . coiiitieiiaiinnan. F oo 2
11 7 129- 103 NUT-3/8"NChexZP .. .........cc....... e 2
12 C - 15562 °  BRACKET -axlepivot, N4G.......... A 1.
12 -C 15560 BRACKET - axle pivot, N44 . ..., ... e e e 1
12 C 15561 BRACKET -axlepivot, N46 ... ................. e 1
13 “111- 132 BOLT-5/16" x3/4"rd. hd. squareneck ....................... 5
14 C 15935 .- BRACKET-heightadj. .........ouvuinineeee i 1
15 - C 23358° °  BELT - drive (Use with 210, 220, 222, 224 and 226 tractors) ... .. ......., 1
15 C 23355 BELT - drive (Use with 444, 446 and 448 tractors) ... ............ S 1
15 c 23808 - BELT - drive (Use with 646 and 648tractors}. . .................... ..., 1
15 C 23810 . - BELT - drive {Use with 644 S/N 9698343 and after} ... ...._._. .. ...... 1
15 C 23807 BELT - drive {used with 644 priorto S/N 9698343} .. .. .. ... ... ... ...... 1
C 26486 SKID -rear. ... e e : 1
C 155280 SKID-frontR.H. ........:....... T S 1
c 18921 SKID-front LH. .. e e 1
K
- NOTE: Optional roller kits to replace skids
{See page 9 for parts)
C33139 KIT - front rollers. (H, J, K, L, M, N40)
C33140 KIT - front rollers (H, J, K, L, M, N44)
C33141 KIT - front rollers (H, J, K\L, M, N46)
C33142 KIT. - rear roller {all above{models)
Printed in U.S.A. " ' ' L . March 1993
,,,,, o B -




[

4
2 49

(<

PNONO R WNNN =

H1250-9

o000 000

33140
33141
. 33143
33144

33146
31600
31501
113- 241
111- 375
131- 938

111- 132,
131- M1

C 33142
C 33158
C . 33187
C 28977
195- 541
111- 132
131- 911

33139 .

33145

MODELJ K. L M, N(40](44](46) ROTARY MOWER

ROLLER KITS

- KIT - front rollers (H40, J40, K40, L40, M40, N40)
KIT - front rollers (H44, J44, K44, L44, M44, N44)
KIT - front roilers (H486, J46, K46, L46 M46 N46)

- BRACKET -mounting L.H. . . ....... ........... e Cae

BRACKET - mounting R.H, (H40, J40, K40, L40, M40, N40} . .......
BRACKET - mounting R.H. {H44, J44, K44, L44, M44, N44y . . ... ...
BRACKET - maunting R.H. {H46, J46, K46, L46, M46, N46} e

ROLLER .............. o PR S .

BOLT - 3/3" -
BOLT - 3/8" -

NUT - 3/8" -

16 flange lock

BOLT - 5/16" - 18 x 3/4" carriage

“NUT - 5/16*
KIT - rear roller

ROLLER - 7"
WASHER - 5/
BOLT - 5/16" -
NUT - 5/16"" -

- 18 flange lock

-BRACKET - rn_ounting
BRACKET - mounting

8”

18 x 3/ ! carriage

18 flange iock

16 x 3" (attach L.H. Roller)
16 X 3’ carriage (attach R.H. roller)

#

.....................

March 1993



-
)
3

MODEL J.- K, L, M, Ni40H44}{46) ROTARY MOWERS

PULLEYS, BLADES AND SPINDLES -
Use for J, K, L, M, N{s0)(48) ~

Lo ’ REF.  PART NO. DESCRIPTION REQ'
-1 Cc 17666* HOUSING-mowerspindle . ... ... o it 3
2 C 28971 - BEARING-SPINGIE........oouireeereeaansiinniannennn. SRR 6
3 -C. 28972 WASHER - bearing seal {early production) .. .................... e 3 .
4 C 10942 - "WASHER - mower spindle (early production) : . . . .. Fennaens 3
5 126- 19 KEY - spindle, #11Woodruff.................... e 4
§ C 15763 . SPINDLE-outboard ............. e ‘ / .................. -2
: _ l 7 C 15604 SPINDLE-center /..........covveeennnnn. P A .
- . ; 8 c 24441 BLADE - 14’ (J4D, K40, L40, M40, N40) ... . . .,vf e et ieee e 3
®\ 8 C 24442 = BLADE-15-1/2¥(J44, K44, 144, MA4 N44). ... ......ooofie. teee B
o R R~ ~ 9 113 208 BOLT - 3/8" x3/4” NC hex (grade5) ........ SR 6
. ¥ ! R Ey ™~ 10 192- . 21 LOCKWASHER-3/8".. . ................. e e 18 -
, 11" C 10810 - - SPACER-bearing ............ccooiiiiacina.. P see.. 3
12 21581 " PULLEY -outboard .......... e e e 3
13 131- 131 ~ NUT-jamlock3/4" NFhHex .................. e ’ 3.
14 113- 206 - BOLT-3/8"x3/4'NChex............covvvenvnns e P 12 .
: 15 ' C 15963 PULLEY - drive{J40, K40, 140, M40, N40) .. ... ..o ver i iiiiaennns 1
. 15 C 15615 PULLEY - drive (J44, K44, L44, MA4, NAAK-. .. oo ooireieieinnreneinns 1
g 16 -C . 122581 . PULLEY- deckldler.................................:.‘.g .......... 1,
| 17 C 25080 BRACKET -idler.......... e e T
5 18 . 111- 37t BOLT-3/8"x1"rd. hd.squareneck .....................coooinnis 1
19 195- 105 WASHER -1/ 2P L. . . e e e 1
20 ° C 14768 SPACER -idlerbracket .........oviiiiiirrenr e i e, 1
"2 195- 525 WASHER-3/B"ZP .. ... i i it i 2
2 131- - 1181 - NUT-lock3/8 "  NC hex. ... ettt ir et i et encarennnaans -2
23 C 31606 SPRING-idler. .. .. ... ... e [ 1
24 c 16516** ~ RING-retainer .................: S 6
25 111- 366 BOLT-3/8"rd. hd.sq. neck ... . ... ... et i, 1
. « - 26 NSS BRACKET - idler (use C25080 bracket and 111-366bolt) ................ 1
. 27, C ' 26841 . SPACER-bearingshield ........... ...t s 3
- 28 c 25543 SHIELD-bearing .....cc.oovvieiniianiinneann, PO [ 3
29 C .28972 WASHER -bearing ........vooiiiniiearrrnnnnnens e - -3
. *also use (2} C16516 retaining rlngs o .y
- , S/N and after: ) ’
K40, L40, M40, N4D - AA11798
K44 144, M44, N44 - BB12278 )
**for sefvige of J40 and J44
for service of K40 and K44
before S/N:
K40 - AA11798
K44 - BB12278 _
-_% 17
Printed in U.S.A. S . : March 1993
. .
- \ ;.‘




[

1,

i;\
5

s

R

b

7

!

{

N

O®

0

==

_____(cnm

- ST S} L}
@ - v !
—— e IPLANT —
e P b ]
« 5 r
.
N M ‘\i
b Ay
Mmmm e . \
B R Y .
. 2. .
. i .~
ey B ; .
. . ey
b R
“Sapzozrzzziili f

dé

OO N A BRWN =T

J
1

==

)@ — -

0

{

-

i

7]

7 7P

~ i'_r

131-

. Printedin U.S.A.

'MODEL J, K. L, M, N(401l44){46) ROTARY MOWERS
'PULLEYS, BLADES AND SPINDLES
UseforJ, K, 'L, M, Nt46)

DESCRIPTION . :
HOUSING - mower spindie (also
BEARING - spindle
WASHER - bearing (early production)
WASHER - spacer (early production)

KEY - spindle, £11 Woodruff
SPINDLE - outboard
SPINDLE - cenfer

use [2] C16516 after S/N DD12835

...............................................
................................................

BOLT - 3/8" x 3/4" NC hex {grade 5}
LOCK WASHER -3/8"
SPACER - bearing

1

PULLEY -0utboard ...coutiiniiiie e anens e '
NUT - jam lock 3/4” NF hex
BOLT-3/8" x 3/4" NC hex
PULLEY - drive

BRACKET - idler .+« e e oeenseiieeieeoeee o

BOLT -3/8” x 1" rd. hd. square neck
\WASHER -1/27 2P

PULLEY - cenmter .. et i e i e
RING - retainer {use before S/N DD12835)
BOLT - 3/8" rd. hd. 5q. neck

" BRACKET - idler {use C25080 bracket and 111-366 bolt)
SPACER - bearing shield
SHIELD - bearing
WASHER - bearing

................................................

www_n_u.md_..uMN'_s_;_*-_-_-_nﬂwmwaml\)—pthwbﬁw

...............................................

" March 1 993



| "MODEL J, K, L, M, N(40){44){46) ROTARY MOWERS

s 15
AXLE, IDLER AND MOUNTING ASSEMBLIES-
. . Use for 440, J44 and J46 . ' 4
REF. PART NO. . DESCRIPTION . - .+« . REQD
! oo T C 24707 T AXLE-1ear (JA0) .. o1
L \ )b 1 Cc 24708 .~ AXLE-rear(Jdd) ... ... ... . ... .. ... .. .. .. e 1
1 C 24709 - AXLE-rear(J4B) . ... e e L. 1
-2 C 14932 . BRACKET - axle mounting (J40and J44) ... ... ....... \ A 1
2 C 14932 BRACKET - axlemount1ng(J46}....,................ 2
3 .- 187- 1036 SCREW - 1/4" x 1/2"" NC hex self-tapping (4 req'dfor J46} ... -..... .. .. 2
4-». NSS LINK - R.H. 446 only (shipped with tractor) 9—1[2 (240 mm) _
/ ‘ __ . {Use C26702, C25703} ...... .. .. ... .. ... .o iiiiiiiuns 1
- 4 C 25702 . LINK - [ift (R.H. 446, 448) comes with tractor, 8-3/4" (2Z20mm} ......... 1
5 .C 20005 - PIN-TOCKINg ... .ot e e 1
6 138-. 96 PIN-roll 3/16" x 1" ....... e e e 1
7 - C -~=10482 SPRING.................... s e e 1
8 138- 92 . PIN-rolf3/16" x 3/4" (early productlon} ............................ -
9 C- 15938 BRACKET -heightadjust .. ......onnnmee sl . 1
10 111- 203 BOLT -5/16" x 1" NC rd. hd. square neck (early production} ........... -1
11 C . 14768 ~ SPACER - height adjust (early production) .. .. ..........c..uu... e 1
12 195- 2175 ° WASHER-11/32 x 1-1/4" {early production) ,............ P 1
™~ 13 ° 131- 176 °  NUT-lock 5/16" NC hex (early production) .. .. ... ... ... ...... .. 1
N 4 -C 16745 STUD -gaugewheel ...._................. T e 2
i h 14 NSS- . . STUD - gauge wheel (J46) (use before S/N 061713) {use C26848, .
USED ON PRIOR MODELS . - ‘ 113-248) .. ...l e fore e SR N 2
: ORDER REF. NO. 5 156 C 26736 WHEEL - gauge (J40and J44) ./......... L AN 2
) . 15 Cc 26737 " WHEEL - gauge {J46) (also use C16745 before S/NDBI7I3} ............ 2
) 16 195 533 WASHER - 1/ L e 4
17 . 192- 21 .. . LOCK WASHER - 3/8" (early productlon) ........................... 2
18 131- 1181 NUT-3/8"NChexlock........:...:..c..v vt e 2
c 25418 FRAME ASSEMBLY -mounting ............ ..o i a.. S
19 C _ 17848 .'BRACKET - front mounting {use C30168 for 648Ioader) ........... " 1
20 C 16569 .- BRACKEY -idler . .. |
. 21 C 16575 " BRACKET AFSEMBLY -idlerarm . ... i e ns 1
2 c 17597 ) BUSHING -idlerarm . ................... e Lt 2
) 23 13- 209 BOLT-3/8" X 1-1/2"NCheX .....vveiiiranarannn.. e 2
' 24 C 12264 BUSHING - idler pulley . . . .. e e "2
25 C 25370** PULLEY -idler. . ... e B 2
25 C 10463 PULLEY -idler................... T 2
26 195- 525 WASHER-3/8" .. ... . i e 4
27 131- 1181 NUT-lock3/8"NChex. ......cooiiiinniie il e 2
28 Cc 21942 \SPRING idler, used {J40) S/N A45655, (J44} S/N C47621 :
- . (JAB) S/ND4B376andafter) .. ... . ... o 1
28 NSS . SPRING - idler {order C21961 Kit page b) used early productlon ..... 1
29 C 14269 NUT-belttension ... .. ... ... . 0 i 1
30 C = 28890 SCREW -idleradjust ............. e e e, R
K| 138-. 2073 PIN-roll 3/16" x1 ......., e e e 1
32 132- . ‘318 PIN-cotter .................. e e e 1
r 33 c 31675 ROD-pivot............... e T e e e 1
34 132- 310 PIN-cotter 1/8" %1 ... .. .. . . .l ..... e e 8
35 113- 208 BOLT-3/8"x1-1/4"NChex......0....... ... ... ... ....... 2
36 ) 16573 SPACER .............cvviiiinnas B 2 '
37 131- -~ 1181 NUT-lock 3/8” NChexjam ............ e 2
38 C 16824 FRAME - r2ar MoUMtiNg . ..ottt et it e ie et aie e 1
39 195- 533 WASHER - 1/2 2
40 131- 1182 NUT -lock 1/2" NChex.............. e P 4
11 C 10821 PIN-clevis 1/2" x7/8" ............ e [ e 4
42 C 10898 PiN-safety ...l e e e g
- 43 C 17686 BOLT-"J" ..t P P 2
44 C 18315 LINK - lift, short {use with Model 210, 220, 222, 224, 644, 646 and 648} - . -2
45 NSS LINK - lift, long {use wjith Model 444), 9-1/2” (240ram) {use [2] C25703) . 2
45 NSS LINK - ift; Iong (use with Model 446, 448) 9-1/2" (240 mm} - _
. - (Use C28702, . CaB703) . oot e e e e 1
45 C 25703 °  LINK - {ift, tong {use on 444, 446, 448), 83/4 (220 mm} ..., R, 2
46 195- 533 - WASHER - 1/2" (6 reg.on.Jae) ..t ... e e UAR
o %) C 19412  LINK - adjust (use on early productlon) ...... e PR 1
i t 48, G- 17048 PIN L e 1
* use before S/N: ~~ **use 5/N and after - -
JA0 - AB9542 T, J40 - AB9542 - . ’ :
Ja4 - Ceb190 J44 - C85180 [ . . 3
: © J46 - D63972 J46 - D62972 . . March 1982
" Printed inU.S.A. ' o S - e




16

=N

MODEL J, K, L. M. N{40}{44)(46) ROTARY MOWERS
N AXLE IDLER AND MOUNTING ASSEMBLIES
. Use for K, L, M, N,(40}{44)(46)
.REF. PART NO. DESCRIPTION . ' . L
1 C 26047 AXLE; rear (K40, L40, M40, N40)} . ................ [ W el
1 C 26048 AXLE-rear (K44, 144, M44, N4} ... ..o Ll - N
1 C 26049 AXLE-rear (K46, 146, MA6;N48) .................. [P
2 c 14932 . BRACKET - axle mounting (2 required on K46,146, M46, N46) ... .. .. ...
3 .187- 1086  SCREW-1/4"x1/2" NChex self-tapping . ..........c....... e .
4 - C - 25702 . LINK -lift {(R.H. 444, 4486, 448) comes with tractor 8—3/4" (220 mm) _....
4 - C 27225 LINK - shortoffset (226) R.H.-. ......... ... 0. ... ... o ool
5 c 20005 PIN ~J0CKING . .5 oo et e s
6 . 138 - 96 PIN -1l 3/18" X 17 L i e e
7 c 10482 BPRING . ... i i
8 . 131- 930 . ° NUT-fock1/2"NChexflange, ... ... ... .. ... ... ... .........
9 C 15935 . BRACKET - heightadjust_...................... e,
10 C 10821 PIN-@levis 1127 X 7/87 ... e R
1 C 10898 TP -safety L e e
12 c 26044 - BOLT -"J" e
3. C 18315 . LINK - lift, short {use with Model 210, 220, 222, 224, 644, 646 and 648) .
13 c 18315 LINK - hft short {228V L.H. .co ..o SR SEa.
14 C 16746 STUD-gaugewheel ......... ... ... ... ... [P
5. ,C  .26736 WHEEL - gauge (K40, K44, L40, 144, M40, M44, N40, N44) 5"{127 mm) .
B . C 26237 -WHEEL - gauge {K46, L486, Md6, N46) 6"(152 Mmoo
16 195 B33 WASHER-1/2" e e ‘
17 C 25703 LINK - lift, long {use on 444, 445, 448) 8-3/4" (220 mml L H...... s .
18 131- 938 . NUT-3/8"NChexlockflange............................ e
C 26107 FRAMEASSEMBLY SIOUNLIAG .o e
19 C - 17648 * - BRACKET - front mounting {use 030168f0r648103der) ............
20 C 16569 BRACKET -idler. ... i e
21 .C 716575 BRACKET ASSEMBLY -idlerarm ... ............. e
22 c - 17597 - BUSHING-idlerarm ...............covoeon .. M has
23 . ns- 209 BOLT-3/8"x1-1/2"NChex ............ U e
24 . C 12264 ,  -BUSHING -idlerpulley .............. s
25 C - 25370 PULLEY -idler.. . ... e e
26 195- 525 WASHER-3/8! .. e P
27 - 13- 1382 - NUT-lock3/8” NChex..... [P e
28 C 21942 SPRING-idler. .. ... ... e,
29 Cc 14269 NUT - belttension ............. T e e :
30 C 26890 .- SCREW -idleradjust .......... ... ..o
31 138- 2073 -PIN-TollB/16" x 1-1/4" ...l P el
32 132- 31&} PIN - cotter ....... S . L
3 31575 ROD-pivot ... ............. N e YT T g
34 132- 310 ‘~PlN. cotter /87 x 17 .o i e fheeeeenn -
35 13- 208 BOLT-3/8" x 1-1/4"NChex .. ...0 ...ttt
36 C 16573 "SPACER ..\ttt i e e .
37 C.- - 26050 v FRAME - rear mounting ................ e e N
38 C -26033 PIN-adjustment.................0.......... e e e
39 195- 533 “WASHER-1/2"......... . Joool e e
~ ;_a =
B
t 1
Printed in U.S.A. .

17

.hﬁammhaaaauahnMMMMAahammmmNmﬂmNmpﬂgﬂﬂdg;

March 1993



MODEL J, K, L, M, N, P, R, S (80) (84) SNOWCASTER - 19

AUGER HOUSING,CHUTE CbNTROL AND LIFT ASSEMBLY
Use for J, K, L. M, N, P, R {80)_(84) )

REF. PART NO. . DESCRIPTION . . B REQ'D
A NSS : HOUSING - auger 38" {J80 and KB} {Use 24719, C24640, .
. : C24643, C24844, 132-200) . ... it 1
1 NSS . - HOUSING - auger 48" (J84 and KB4} (order C24720, C24640,
N ; : C24643, C24644,132-3000 .. ..o ove e e e TN
"1 NSS HOUSING - auger 38" (L80, M80} (Use C24719) ................. Fea 1
-1 NSS : HOUSIMNG - auger 48" {184, MB4) (Use C24720) ................. e 1
1 NSS* © HOUSING -auger38” (N80, PBO, R80) ... .s...veue ... 1
1 NSS** HOUSING -auger48” (N84, P84, R84} o, .. ... . o, 1
2 C 17776 BLADE - snowblower {J, K, L, M; N, P, RB4) . ... ..., 1
2 C 17878 BLADE - snowblower (J, K, L, M, N, P, RBO) .........¢ oo 1 .
3 C 19734 HUB - auger mounting{J, Kand L80-J, Kand t84). .- .. .............. 2
! C 10898 PIN-safety ........... . oo e 2
5 113- 206 | BOLT-3/8"x3/4"NChex......ccooiiiiii i, 6
6 192- .21 LOCKWASHER-3/872P .. ... e kA
7 129- - 103~ NUT-3/8"'NChexZP.......ccovvvvveeaa... e P, 5
8 C 27822 SPRING - rod, chute control {J80, J84, KBOand KB4) .. ................ . 1
8 111- 371 BOLT-3/8" x 1" NCround head, long squareneck ................... 4
10 - 195 B2E . WASHER-3/8" 2P ... .. i e 8
11 C 16248 2 CHUTE.....................0 NP e e, PP 1
12 . C 16940 DEFLECTOR .......... reeaan e e e iie e 1
13 113- 1 BOLT - 1/4" x 1/ 2 N Rex 2P o oot e et 2
14 131- 1102 | NUT-lock 1/4"NChexZP .................. A 2
15 111- 340 . BOLT-3/8" x3/4" NCround head, short square neck. . ... .. e 3
-18 . C 28263 . WASHER-dished 25/64 x 1" O.D. ... ... i, 2
17 c 22774 WINGNUT - deflectorlocking . . . ... ... cin e s 2
18 c 15334 BRACKET -chute holddown .......... .o, e 3
19 111- 132 BOLT-5/16" x 3/4"" NC round head, squareneck "...... e . UAR
20 192- 20 LOCK WASHER -B5/16" 2P ...2.......... e e A UAR
21 129- 102 NUT-5/16"NChexZP . ... ..., [, UAR
22 132-. 332 o L - P e 1
23 ¢ 15244 * ROD - chute control (J80, J84, KB0and K84) .. ....................... |
24 Cc 15277 . SPACER - {J80, J84, KBOand KB4) . e ........... F
25 C 15240 . BRACKET -controlrod (80, J84, K80and KB4)... /... ...ooiiaa. 1
26 132- 320 " PIN - cotter 3/32" x 3/4" (J80, J84, K80 and K84).................... . 3
27 c 14583 ° - JOINT - block (J80, J84, K80 and K84} .. .. .. e et 1
28 c 17775 SKID-shoe .. ...... S SO, Teiaaan -2
29 T3- 421 | BOLT-1/2"x2" NChex..... e e s s 2
30 195- 533 WASHER-1/2". .. .. e e e e e e e e 4
31 cC 18770 "BUSHING-(J, K, LBO-J, K, LBA) ... e e 2
31 c 25580 BUSHING-(M, N, P, R(80}-M, N, P, R(83}.,................o.o. L. 2
32 131- 165 NUT -lock 1/2"hexcrown ......»s. . ..o ein, e, 2
33 .C 14584 CRANK-chute (J,KBO-J,KBA) ... .....................c.... P 1
34 - 31995 ARM Bt . . e e 1
. 35 195- 541 WASHER - 21/32x6/18 " 2P . . o e e 1
36 195 2134  WASHER.-1-3/1 F - e 2
37 . C 24640 COIL - chute control {L,M, N, P, RB0O-L, M, N, P, R84} ................ 1
3. C 24643 . ROD-chute, control (L, i, N, P, R80-L M, N, P, R84} .............. 1
39 C 24644 CRANK-chute(L,M,N, R, R80-L, M,N,P,R84}................... ; 1
40 132- 300 PIN - ¢cotter 1/8" x7/8" (LM, N, P, R80-L. M, N,P,R84}...... . 1
41 __& 26842 HUB - auger mounting (MBOM84) ... ... .. ... .. ...l 2
*Use C31899, C32391, C29877 and 2 of {111-202, 129-163, 131-911)
**Use C31800, C32391, C29877 and 2 of (111-202, 129-163, 131-911)
™ \
Printed in U.S.A! : March 1993




. . : g ) . : . - - MODEL JKLMNPRS {801l84l SNOWCASTER. . - 21
AUGER HOUSING CHUTE CONTROL AND LIFT ASSEMBLY
For $80, S84
B . 4 . .
"REF  PARTNO. . DESCRIPTION ° ‘ . ) REQ'D
1 "NSS HOUSING - auger 38 (S80) (use C31899, C3239M . ....... e 1
1 NSS . HOUSING - auger 48" {SB4) {use (231900 C32391)..... e e 1
2 C 17776 BLADE - snowblower (S84) - .......0 . ............. e 1 -
2 c 17878 BLADE - snowblower (S80) .........ooiiiiiiiiiiiiiiii it 1
3 C 29877 SCREW -chainadjust ............. e T
4 C 10898 - PIN-safely ...ooi.cii i i e e 2
5 129- 163 NUT-3/8"-24lock............ @ e s 2
6 192- 2] LOCK WASHER - 3/8" ZP { early productlon} ......................... 4
7 131 938 NUT-3/8"NChexZF................... e e 4
8 32- 300 7 PIN-COMEr 178 X 778 ittt e e e 1
9 111- 3N BOLT - 3/8” x 1" NC round head, long squareneck ........ PP i 4
9 111- 340 BOLT-3/8"-16x3/4"carriage ....... ..o .. e 4
10 195 - 525 WASHER —3/8" 2P P U 4
n C . 15248 . CHUTE..:..... B e enaeeaaes [ U 1
12 C 16940 DEFL CTOR ..... P 1
13 13- 1 . BOLT-TH4Y%x1/2"NChexZP . ... .ooeeennnn... e 2
- 14 131- 1102 NUT-lock 1/4“ N e e e et e e 2
o 15 111- 340 BOLT - 3/8" x 3/4"* NCrqund head, short squareneck................ 2
- 16 - .C 28263, WASHER - dished 25/64 py i o 2
7 C 22774 WINGNUT - deflectorlocking .., ........................ P 2
18 C 15334 BRACKET -chuteholddown ©......... ... ... ... ........... NN 3
19 11- 132 - BOLT-5/16" x 3/4” NC round head, squareneck ..... $iiiiiesan... UAR
20 192- - 20~ LOCKWASHER - 5/16" ZP (early production}. . ........0............. UAR
21 “131- 911 NUT-5/16"NChexZPflange .............cvo..... I .. UAR
2 132- 332 PIN-OtEr P 1
23 C 24644 CRANK-chute....................... e J 1
24 C 24643 ROD-chute, control ... .. . e e 1
25 . C 24640 COIL - chute contro! ............................................... 1
26 195- 2134 “WASHER - 1-3/16” x2-1/47ZP ... ... .. e e e 2
27 - 195 541 WASHER-21/32" xB/167 ZP . .. it e P t
28 C 17776 . SKID-shoe .. o e 2
29 13- 421 BOLT - 1/2" X 2" NCREX. . onn o oo, e 2
30 195- 533 . WASHER-1/2" ... . s e e 4
3 C 25580 BUSHING - pivot ... ... e e e e e e e 2
32. 131- 165 NUT - lock 1727 hex Crown . ..o oot e e e e 2
3 C 31995 ©  c ARM -t . e e 1
C33228 conversion kit for 38"
. 433229 conversion kit for 48"
- to use on 3000, 4000 serigs tractors
‘ . NOTE: If this snowcaster has been converted
) : ‘ : to fit on 3000, 4000 series tractors,
: T " see  model SB38G and SB48
) snowcaster for parts.
Jf‘
Printed in U.S.A. : ' March 1993




USED ON J80 PRIOR TO S/N F30897
USED ON JB4 PRIOR TO 5/N G40059

o

COEONNBEDRARW RN

REF.

—t

—d b b
—- OO

12

\24
25

16 -

PART NO.
C 15514
C 28277
C 28817

14419
M- 132
192- 20
13- 91
C 14579

14579
178- 858
178- 858
126-

126 16

C = 17724
17723
178- . 858
178- . 858
c 16119
C 16118
C 18183
C 28982
C 28984
C 28983
NSS
195- 545
c 16108
C 24378
138- 2040
NSS. .
C 31908

C 31907
C ' 19731
“C 19731
C 31953
C 25205
C 25853
C 25840
c 28971
C 25841
195-. 522

C 121 26
193- 68
13- 102
C 32391
13- 206
131- 938

NOTE:

Printed in U.S.A.

- SETSCREW-5/16" x 3/8" {484, used prior to S/N.G40059) .. ... .......

"PULLEY - drive shaft (J84, used priorto S/N G40059) ................. :
- CHAIN - auger drive 75 pitches #40 roller chain, ........ . \ ...........

- BEARING - auger (J, K, L80-J, K, L84)(use C29265}. ........ . ...... -

- AUGER-38" (M, N, P, R, S80) lncludes C2B8B40 ...

BEARING - auger (M, N, P, R, 80 - M, NP R S84 ... ... .. e .

WASHER - spacer3/8"(M N, P, R, 580 M,N,P,R S84} ......... -

MODEL J, K, L, M, N, P, R, S (80) (84} SNOWCASTER 23

'AUGER AND DRIVE ASSEMBLY

DESCRIPTION ‘ REQ'D

FLANGETTE - (J, K, L8O before S/N R11815 A : )
-J, K, L84 before S/NSIB196) . . .o s

FLANGETTE - (L, M, N, P, R, 580 S/N R11815- L,'M, N, P, R, S84
SINSI3®6andafter) ... ... e .4

BEARING - (L, M, N, P, R, 80 S/N R11815 - L, M N, P, R, 584 ’
S/NS13196andafter) ...~ . ... s - 2

BEARING - shaft {includes item 18) {J, K, L80 before S/N.R11815
-J K, L84 before S/NSTR196). . ... ...t :

BOLT - 5/16" x 3/4’ NC round head, square neck, ZP .................. U
LOCK WASHER -5/16"" 2P (early production). .. ... .. e
NUT-5/16"NChexZPflahge ........................... e
SPROCKET - drive, 186 tooth (J80, used prior to S/N F30897) ..... AU
SPROCKET - drive, 16 tooth (J84, used priorto S/N G40089) . .....,.... '
SETSCREW - 5/16" x 3/8" {J80, used priorta S/N F30897} ............ o
SETSCREW -5/16" x3/8" {J84, used priorto S/N G40059} .. ..........
KEY - woodruff #2 (J80, used prior toS/NF3CBI7) ...l
KEY - woodruff #9 (J84, used prior to S/N G40089) ...................
SHAFT - drive {J84, used pnor to S/N G40059) ....... U
SHAFT - drive (J80, used priorto S/NF30897) ......... 600 ounn ... 7y
SETSCREW-5/16""x3/8"{.J80, used priorto S/N F30897} ............ )

PULLEY - drive shaft {(J80, used priorto S/NF30897) .. .. ............. .

LINK-connecting#40 ............. ..o o
LINK -roller 40 ... . e e e s .
LINK -affset B40 . . .. . e e

WASHER - spacer 13/16" {J, K LBO R - e U
AUGER - 38" {J80, K80 and LBO} ........................ -
AUGER - 48" {184, K84 and R W e
PIN-spirol 1747 x 1-1/27 . e [ ‘
COLLAR - locking (included with item 2). . . . . . PR e
SHAFT ASSEMBLY - drive (J, K, L, M, N, P, R, 584,
. used S/NGA0059andafter) ... S
SHAFT ASSEMBLY - drive (J, K, L, M, N, P R, 580

used S/NF30897andafter) ..........c .. ... . .
PULLEY - drive shaft {J80, used S/N F30897 and aﬁer} ................
PULLEY - drive shaft {J84, used S/N-GA0089 and after} .. ........:.....
PULLEY - drive shaft {K, L, M, N, P, R, S80-K, L, M, N, P, R, 884} .....

M_l_Ld}-n-aNN_l_I’_A_.lM’N_.L._IMNMJ’\)‘—l—h.h.h}M

—

AUGER-48" (M. N, P, R, S84) includes C25840 . ..............c..o....
SLEEVE - bearing (M, N, P, R, S80-M, N, P, R, S84}...".........

SHAFT -stub (M, N, P, R S80 - M, N, P, R S84) L

BOLT - 3/8" x 1" NC hex {use lock sealant on threads} flangelock .......
LOCKWASHER -3/8" .. ..o e
BOLT-5/16"x3/4" ... .......... T e
BRACKET - bearing {S80, SB4) ... vt
BOLT-3/8"-16x3/4" ... ... . ... F

]
: c

a - «Q
if this snowcaster has been converted”
to fit on 3000, 4000 series tractors, . . . b

see model SB38G and SB43
. snowcaster for parts.

March 1993




B ’ ? ,
r ' :
‘24 ' . MODEL 4, K; L, M, N. P, R, S {80) (84) SNOWCASTER - og
— ) BELTS AND IDLER ASSEMBLY
Lo REF. PART NO. DESCRIPTION : . REQ'D
: "1 113206 . . BOLT-3/8X3/4"NCHEXZP oo el SO
2 193- 68 WASHER - 3/8” internal tooth . . . .. e e v
3 C 25370 PULLEY -idler................. . i [ 1
4 - 132- 318 PIN-totter ........covovveennnaa, e 1
5 C 16870 SPRING-idler. ... ... e o
. 6 C 16853 ARM -idler ..................... e e 1
7 C 16714 BUSHING -idlerarm ."...... AT e A, y T
8 C .. 25565 FRAME - idler (also use two C25580 for J, K, L80~J, K, L84) ........ ... 1
9 195- 533 WASHER-1/2"2P . ... ... ... ... ice.... e e 1
ke 10 C 26090 PULLEY ~backsideidler.......... PR 1
11 113- 410 _BOLT-1/2x1-3/4"NChex2P ..... e e e 1
12 131- 1182 NUT -lock 1/2"NChexZP ... ... ............. e 1
13 C 23949 BELT - JB0 and J84 {use with 200 series tractors). ...................., 1
13 c 23950 BELT - J84 {use with 400 series tractors) . . .......0....5........ .. 1
13 C 23538 BELT - K,-L, M, N, P, R, 580 - : o :
" . K, L, M, N, P, R, 584 (use with 200 series tractors) . ............... 1
13 - C 23539 ‘ .BELT-K, L, M, N, P, R, 584 (use with 400 series tractars)...... S T
14 195- 103 WASHER-3/8" ... ......... e R EE P PRRR S 1
. =< . NOTE: If this snowcaster has been converted
! <X . . . to fit on 3000, 4000 series tractors, :
FoNN o . . " see model SB38G and SB48
| ] . : I . . snowcaster for parts. :
o BELT ILLUSTRATION AS VIEWED ) ) )
FROM FRONT LEFT SIDE, : : ' . .
. ' ‘ — ¥
- ’ ' o ' Printéd in U.S.A. March 1993
R R ER—RIEEER o T



. 26

T C- 16524
-1 C 16525
o 2 - Cc 1081
2 € 14440 -
. - 3 11- 203
- 3 111- 203
4  192- 20
"4 192- 20
. 5 129- 102
5 - 129- 102
, ‘6 c 16805
7 c 274
8 C . -25876
9 M 371
10 192- 21
i 1 128- . 103
| 1R C 10888
| ' 13 13- 713
14 131- 0 1112
- 15 C 16529
187 195 b4y
17 132- 310
18 C 10888
19 . 141 56
20 C - 12975
21 120- 105
; e 2 C 23702
E 23 Cc 25571
-24 c 23713
25 C = 2384
26 C 25382
27 13- 417
28 192- 23
\ | -
| ) . - . : LLUSTRATED AS VIEWED \
= . : ST FROM RIGHT REAR
S T e :
-— _‘ f'““\‘
S {
R -
' . - : U Printed in U:SA.

‘.4 . ' . RER . PARTNO.

MODEL J, K, L(50H54) UTILITY BLADE

DESCRIPTION C
BLADE - 44 shown (J50, K50, L50) .....
BLADE -54” (J54, KB4, LBA) ..................
EDGE - 44" {J50, K50, L50) ...........c...o...s
EDGE - 54 (J54, K54, L54) ..................1.

BOLT - 5/16” x 1" NC rd. hd. square rieck (J50 K50 L5 1)
BOLT -5/16" x 1" NC rd. hd. square neck (J54, K54, 154) . ....._:......

LOCK WASHER - 5/16" (J50, K50, 160)..........
LOCK WASHER -5/16" (J54, K54, 164).........
NUT - 5/16" NC hex (J50, K50, L50) ............
NUT -5/16"" NC hex {J54, K54, L54) ... .. «.....
SPRING-blade....................;..... -
BRACKET-pivot ............. e,
SKID ........ feeeeaeaaaa. e
BOLT-3/8" x 1" NCrd. hd. squareneck-....... "

‘LOCKWASHER-3/8" ..............cco...... .
"NUT-3/8"NChex............ e

PIN-lock ..........ccovvinivnnnnn. S 14
BOLT-3/4"x1-3/4"NChex ............ P
NUT -lock, 3/4" NChex ...... e
ROD-frentpivot .............cc i ...
WASHER-5/8" ... i
PIN-cotter 178" x 17 .. ... i

CPIN-safety . ...
“PIN - clevis 1/2" x 1-3/8" ..... A, e

WASHER-3/4"1Dx1-1/8" ............c.ch.t.
NUT-1/2"hex ......cooveii i
BRACKET -centerpush ................ .....
BRACKET -rearsupport.. .. ....onven i,
ROD-rearpivol ..., ...ccvvniiiinnnannnn.,.
ROD - l.lﬂ ..................... P R
PLATE - adapter, lifthracket...................
BOLT-1/2"x1-1/4"hex .................. v ..
LOCK WASHER-1/2" ....i......... s

27

-BLADE, BRACKET AND LIFT ASSEMBLY

REQ'D -

.................... .

....................
....................

....................
R e

f:ﬁﬁffﬁ:ﬁffﬁfiﬁff\f;‘

March 1993



28

SPINNING BLADE |
ﬁ HEEP CLEAR _ _ i

CONTACT CAN INJURE

ROTATING AUGER -

TG AVUID SEVERE INJURY,
KEGP HANDS OUT OF AUGER AND DISCHARGE
CHUTE WHILE ENGINE If RUNNING

1D RS CLOT NS

SM l D CC
TTACHLENT DR mz ™
zuam:u: »oyno

T TmeTew et uves
PULLEFS  AmD  gire

EE TWiST EETWEE
SUCCEEDWG PULLEYS

Jmp ke CountER
GLOCKWSE UNTL Gad
BETWEEN SPRM CONLS
15 EQUIVALENT TO
SPANG YARE DANETER
s

P,
VALS RECHECK

COPREST  CLEARANCE
BETWEEW
ACJUST 45 REQUAED

FLYING DEBRIS
OPERATE MOWER ONLY
WITH DISCHARGE CHUTE
GUARD/COVER OR COMPLETE
GRASS CATCHER IN PLACE.
DEBRIS MAY CAUSE INJURY

n

AHOIIH DNILLOD

1

CUTTING HEIOHRT

" PART NO.

m

E

ATTACHMENT
DRIVE CLUTCH = .

DRIVE BELT INSTAL LATION

PINCH POINT.

KEEP HANDS AND FEET CLEAR OF THIS AREA.

- SNOW REMOVAL USE, STORE PIN INHOLE
AND SECURE WITH SAFETY PIN.

THIS PIN LOCKS BLADE IN FIXED DOZING
POSITION. REMOVING PIN ALLOWS BLADE
TOTILT WITH SPRING TRIP ACTIONFOR

SEE MANUAL FORCOMPLETEINSTRUC-
TIONS

RE ,
1 C 31087
2 € 12519
3 321 6210
4° IC 31494
5  321- ' 6379
6  321- 6380 .
7 .C 17462

8  321- 4199
8 321 3932
10  -NSS
1N Cc 27199
11 C 27200
12 C 27202
12. C. 27203
13 C 3108
I+

Printed in U.S.A.

"DECAL - white tread {snowcaster, blade)
DECAL - beit installatiorr (snoweaster} .. .................
DECAL - “WARNING" rotating auger-(snowcaster) .. S
DECAL - “CAUTION" pinch point {blade} .............. aet

Tt

"MODEL J, K, L, 'M, Ni40}(ﬂ4}(451 ROTARY MOWERS

MODELJ K. L. M, N P{80)(84) SNOWCASTERS
MDDEL 4, K(50}{54) BLADES

¥
' DECALS

DESCFI!PTION . |
DECAL - “DANGER"’ spinning blade {mower)

DECAL - “CASE" learly production) {use 321-6379)

DECAL:-"HICAST 38" (PBO).......0 e e e e v -
"DECAL - “HICAST 48" (P8a}shown ....................
DECAL-blade 44 (KBO)shown .. ... ... ... ...
- DECAL - blade 54" (K54} ...............................

NOTE: Decals may be different than illustrated.

Substitutes may be supplied when ongmal
" decals are not available.

DECAL - “NO STEP" (mower) .. .........cccevvnii... .
DECAL - height adjust {mower) . ... S L
DECAL - beltinstallation {(mower) . .... e,

29
REQ'D
........... 1
........... 2
........... 1 -
........... 1
........... 1
........... UAR
........... 1-
........... 1
............ T
........... 1
........... 1
............ 1
........... T
............ 1
........... 1
9
[
March 1993



30

DRIVE BELT INSTAL LATION
ATTACHMENT . (

DRIVE CLUTCH - . 5
L
L

it

5

-

FIXED
IDLER
PULLEY

+ AUGER
SHAFT PULLEY -

SPRING
IDLER
PULLEY

3
£ ROTATING AUGER
TO AVDID SEVERE INJURY,
KEEP HANDS OUT DF AUGER AND DISCHARGE
CHUTE WHILE ENGINE IS RUNNING

are d.

e 4

‘ PINCH POINT. -

KEEP HANDS AND FEET CLEAR OF THIS AREA.

 TIONS.

THIS PIN LOCKS BLADE IN FIXED DOZING
POSITION. REMOVING PIN ALLOWS BLADE
TOTILT WITH SPRING TRIP ACTION FOR
SNOW REMOVAL USE. STORE PIN INHOLE
AND SECURE WITH SAFETY PIN.
SEEMANUALFOR COMPLETE INSTRUC-

¢

R

6

¢ - L * ' REF. PARTNO.
: 1 321- 3932
2 C 31047 .
.3 C 31048
4 .C 3138
5 C 31989
6 . 321- 4199
7 ¢ 17482
.8 C - 27938
. 9 C 27939 -
-
\
] Printed in U:S. A
e, ' o

3

‘MODEL 150, L54UTILITY BLADE o )
MODEL RSO R84, S80, SS#SNOWCASTER i co

DECALS

7

2 DESCRIPTION .
DECAL- “Caution” pinch pomt (L50 LB e
DECAL-blade44” (1L50) .. ... . iivuus ... N

. DECAL-bladeB4" (154) .. ... i .ot e .

- DECAL - stripe (cuttolength) ... ......... O,

DECAL -"Ingersoll”..........ohvvnna.. e

~DECAL - belt installation (R80, R84, S§-S84) . .....................-.

DECAL - “HICAST 38" (R80, 580} .. 7. ... it eee e :
"HICAST 48" (R84, 584) ... .. E R .

"DECAL -

1
- - i ) .
NOTE: . Decals may be different than illustrated.
t Substitutes may be supplied when urlgmal
ki decals are not available.
5 7
| b2

DECAL - “Warning” (R0, R84, SBD, S84), . .....% ... oo .-

31

REQ'

ko h ok mk md b ad h
.

March 1993



NUMERICAL INDEX

33

NUMERICAL INDEX

32

" PART

REF.

PART

REF. PART

PAGE

PART

a—

PAGE
- NO.

PART
NO

REF.
- NG.

PAGE
NO.

PART
NO

REF.
NO

PAGE"
NO

NO.

"- PAGE
NO.

NO.

‘NQ.

NO.

KO.

NO .

_HO.,

R e R e R o o e

FEFONNON NN MNO O ~F N Drle B = Qe . 00 NQooOr ow M~ SN = WO OO SO O

Loy E
.
| .

9171355555137?1577757599155735773355757791375?1359177535513313579155
HO O A A ot ed o N e O O el O e el O o O O o R s L] et O OO 0 O DY e O vt vl el ] ol O e ot
: ! . . T

-
.

*h

22211111221120000008880222660336888566600000111111113988355255555533

0018888838335001111111233999A775550333322222222222222256000222222233

S A A A A e =T 00 DO~A0D0O . = e D WO O D WD D WD U W

o e e et et el vt v e o ™ —

_____ﬁ_______________________________._________________.___________"

e ed v A A A A A A NN NI I NNNNN 888888188§777222222222222222333555555555555

e T R B e W N N R e R T B R N B B R W M N N R Ko Mie B e N B B B g N N B B I . - . . A . . N N e R R e
o .

._.________-_______________.______.______________..,______________._

Mo O 1N ;ni~d 0Om e W G & O TnnmMm AN GAm D H WO H A NN - -
71113131912219119995117291915313322512221285582511712533197812586173

a
s - . . . .
[y

N AN A NN — e O — N Nt v rf e D — NN AN NN ey L AN NN o —l
5

GO ORAAMEOOOADTNNNOOOONMINNO A== OG0 0D
o]

NONCNNM MO OO e e sl i 1 = et 0N DD D0 O WD 0 D
CITOMMOOO S G OO T e 000..0000000 00..41122121..11000400000666711.111133333
HreE NN OOMOME MMM Mmemome 117222222122224&&&72 1111111111J199999999999

S |

ll.l.l.l..r.l.lll.l_...._111111113333333333333333333‘3316699999999991111111lllll.ll
ol et g ] ped et i pd o b pmf g e et ] e e A A A A S A A s e e e e S AN NN NN NNNNOM OO MM T men s
ORI L PP I S I I S R e el L L L e L I e e e e R e R e e e R e R R e e R e R R

b

. COm-mN -t M o HOH ™ ) ) mommmano Fno wm
OO N e A AT OO e rdmd el = I NN e .3&2311-&2&3!&.33221125332 - ™ R i B |

,. . : - -
o .

757575_1.9999?91191377~J3133113359333171199159995713333191399999999.0:.957r
1122221133122 NN A At NN 33223 [53] 11112223122

. L : {
! ~

™.y

Mo
90011009023528933753071112222572347178678ﬁ4015566783955190123h555711
A A OOONNNMWOONDOMN AR AENAENODRDORN IS FOONOOORNOOSONED OO M -3 33 1NN
Mmoo 22228992224&.489999999999998800003#45555669999993I1111.I_ll.l_l [ |
CUOWOWOOYORRARMAARARAAAR O OO R OO OO D0 D C vt rH e ol et of vnt ol el vl el od el el vk vd vl d O V) 0Y] 01 €Y) £F) £7) (7} ) €10 €7 —] —t
22222222222222222222222222222222222333333333333333333333333333333311
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCll

Y

NN OonNOon oMM TN R 0 PPN L OO - Ual oS o I I TR - R o O [TaX1sNiglla] ’
11122212122121113823232321111122232 22238233&54122&283111131w -

75577575.755775531..1391919}555133575?5131357915?5733937?7.777757'575.7..575

NN N NIt e = N N N A ) A N o A OO ot ] e e N O v O ot e e O O e PN o et N 1= e ot -

a

°

98923-}.78800019031230033..4..4789005000281133510022330123634?8900755667?9
533010000111&&.57&4.&.&.:&.444&00088077781:&4&.&578800004445?34&4:&5908833330
355??88888888993&.44666666?770023333455555555777783885000000014:&.7777nO
333333333333333&&&44444..4.4-4..4:45555555555555555555555555666666666666655
22222222222222222222222222222222222222222222222222222222222222222222
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCGCCCCCCCCCCCCCCCCCCCCCCC

-3 NOOWW i &é © \228 o n [} 0w oSN m A L= TN MNOND @ T Do
122111223322711536511477221111&9922222214113 NSE NI O] N NN NN P e NN

,‘

n

NN S N O SO NN SN NN D S O AN D N A MmN OO O AR R el N SO SIN ORI A O @MU O WS 0NN B Pon
e A NN O A e e e e N o A O DO = 0 e O ) e et e o o O N O e O ] O O e e AN — - SN - N -

W

OGO TINAREMOINFINNINSNOOCRNNMANODOYOMI NN OODRO MU G e N F U O = DN N P 00— - 2 5000
11122266777?1&.&.025744&.66994&668227777?7811172213300888444000047?1555
1555555555557?788889904.&.556666677777788133379947700555999?1{777772333
VOO OOUOOOOOOY OO OOOOOOR RS s P e OO OO RO DO A A A A NN NN N NN M Mo
1111111111111.I_l.llll1111111111111111111111111111112222222222222222222
CCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCC

L

—_———

¥ ) - ! [
1110 o © Wt oo NrMmOO— M NGO Mo T N - Fno

27711A121é1441&41122222222623221812222112111111111 P = QOO FOD e O Ot

i . ) 4

5571357775?917131357975737399135355799919913575757571313555513557713
111111122111221111112211222111111 o e N O o . e - e

-

e < -

@ - - "L - N . N

32200.11138888822114.a95999093;488852220&.BB_......ufu400112200&.&.55490533555538
588112278999994&5566176614783666893344447331666656990011334766333360
FH T ORUNDRNDOOOROONNNNNUIONAT TN NSRS ECOORNNNNNOMON N NN NN N OO OOOIOO OG0
COOO00CO0LOCOOCCODOMNMNNMNOIMNG & 2o d o g -F 2NN NN W D D LN O W 1O 0 D10 1A 11 N 10 10 10 0 1D WD BN U0 0 U LD D

B s Res R I I R e e B T g T B B O e ey g Ve G

CCCCCCCCCCCCCCCCCCCCQ@CQGCCCCCCCCCCCCCCCCCCCCCCCCCCCCCCGCCGCCCCCCCCC

e - - R . .

. . N .o i , .

¥




peEy e

NUMERICAL INDEX.

)

REF.

PAGE

PART

NO.

NO.

NO.

i

VOO OO MNINNOINGY N , -
&13339132113219186356

/

DA mO—IN0 —0h =0y O
AN AN ONA NN N MO

"4

I A e S G NN OVO VD
ONME SOOI MO D
NN —A— A OO Nm e

LN N Y O oD
I O N S I T R T R B T B |
W N I W N W N WD U e et
OOV O OV Ty OV O IO BN Oh N A o N
e e e e B B R e e R e e I s W T B W o T2 B )

.
&
0 m
FalTa)




